a3

] I _ | ) ) ‘
P . l . -
| e . CASE MODEL 210
| o COMPACT TRACTOR
| PRIOR TO S/N 9686282
; Parts Catalog Np. A1258
ﬂ , ‘ Prnt Shop 2500 176 e
-+ o ] } ;
| 1 \f} . ! |
\__\\\-:--i‘ | d
‘\‘,&" - ’ |
T ¥
U
\ -
. ) ’ |
w . _,:‘

W . - .
.\A{ " N !
; i .
I,
P '*
k ‘  x\
. |‘ ’ “\ I . =
\ *ALPHABETICAL INDEX
LY
» b\ .. -
Ll - ENGINE SECTION .
'PAGE GRID B PAGE GRID
. . . 5 ) . ‘ ) ‘ )
AirCleaner.................. ~5 AB Filter, Breather .............. 7 o A8
Battery..... P SO 49, - D& Fiywheel ...... ... 1 A12
Belt, Starter-Generator .. ..... 15.‘3*_,,-" B2 ~ FuelPump.................. 15-17 B2-B4"
Breather, Crankcase. .. .. .. . T A8 . Fuel Strainer ................ 15 ' B2
Camshaft ... .. ... ... ... SR 7 . AB Fuel System ............. ee % B2
Carburetdr.................. 15-17 B\2-B4 Gasket Kits .. _. . P 13 - ‘A4
ConnectingRod ............. 9 NA10 Governor ................... 1 A12
Crankshaft..... ............. . 9. A40 Muffler.,......... R "5 Ab
CylinderBlock . .............. 11 A12 N OilPan ....... e 1 Atz
CylinderHead ............ A A2 Piston.....oai 9 A10
Electrical System ...... P 49-53 .D8-D12 . Pulley, Clutch ............ .. - 23 B10
Engine Block & Attaching Parts . - '11 Al2 -, SparkPlug........ e . 49 D8
Engine Mounts .............. 19 B6 Starter-Generator . .......... . 4547 D4-D6
Exhaust Systemn ,.......... .. 5 AB Tank, Fuel ... ..... e ' 158 B2
. Thiottle Linkage ............. 12 B6
Valves\\. ................... - 7 A8
BASIC TRACTOR SECTIDN‘ N
- \
PAGE GRID . : \\ PAGE GRID
Y ' N
Axle, Front ................. 29 c2 . Model J21 Sleeve Hitch\.\; ..... 65 D14
Axle, Rear ... ... e .. 39-41 C12-Ci4 Modei H13 Weight Box e 59 E4
Baffles & Shrouds ........... 15 B2 Model H18 Counterweight ™ ‘
Brakes ........ s P ) 37 c10 Brackets.......... SO 89 . E4
Decals ......... Tee... e 53 ~D12 Pulleys, Beltsand Idlers . . .. . .. N, 33-36 Ce-c8
Electrical System ............ 4963 D8-D12 PulleyClutch................ A 21-23 B8-B10
Fenders .................... 27 B14 Seat, Operator's ............ . 27 B14
Frame......... e 25 B12 Steering Wheel & Gear ....... 81 - C4
Gritle............ PRI 25 B12 wocTailllamp. ..ol 43, D8
Hitch ............ T 43 - D2 “ToolBox ................... 27>, B14
Hood ......0............... 25 B12 - Transmission................ 39-41  » C12-C14
Implement Lift Lever . .. e 43 D2 Wheels, Front & Rear ..... e 29 N c2
Model D8 Wheel Weights .- . . . 57 E2' , o
e . \\
AY
- . S
" / ./‘ “ "
5 -
el
‘ . ’ -




R Indexes )
s I This Parts Catalog is arranged for easy
C identification of Genuine * CASE Service

T . Parts. An alphabetical index is provided at

the front of this Catalog to locate the major
groups or assemblies, A numerical indexat

‘ scribed.

Illqstrallons

i AN parts are illustrated in "Exploded
"+ Views" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are /used in the illustra-

tions. These numbers’correspond to those in

the "Reference Numher" column and are fol--

lowed by the part number, description and

guantity required

PART NO,

: - the rear of the Catalog gives the part num- -
! bers and the pages on which they are de- -

GENERAL INFORMATION

Orders shouldplainly specif'y correctpart
“number, full description, quantity required,

- machine model and engine model, machine

and engine serial numbers, method of ship~
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperstive that revised Parts Book
pages be inserted into their respective
Parts Books as sooh as received, Failure
to do so will lead to confusion and defeat the
purpose of the book, '

indented Desc‘ription"

Indented parts in the ‘descriptive list'are a part of the preceding assembly or sub-assembly.

The quantity shown.in tlie "Number Required" column is the number of parts used on a ma-

" chine except where parts are‘indented in descriptive list. In this case the quantity shown is the
number required foz!_; the precedmg assembly or sub-assemhbly.

DESCRIPTION | REQ'D

REF,
* A 55159 CYLINDER ASSY - rear steering ... .......cuuinue.s 1
28 A 56208 SOCKET ASSY -rearcylinder . ... .......... ... 1
20 A 55956 PLUG - adjusting, socketassy ... ............. .1
| 30 A 55957 SEAT -'socket ball, .. ...... ...t unniannnn 2
| 31 A 56210 « SPRING - socket . . . ... .. ... .. rennn 1
E 32 A 56209 SEAT - socket spring . ...... et 1
5 33 G 45175 CLAMP ASSY - s0cket 288y, . ... .. .o v vt cuun.n ]
. : BOLT - 1/2" x 2-1/4" N.F.heX. . ., . . e v v vt neennr- 1
‘ 34 PIN - cotter, 3/16" X 3™ ... i i i st st nnrn e N |
35 STUD - ball,socket & cylinder ,....... e e e 2
36 BOLT - 1/4" x5/B" N.C.,hex. . .. .... ... ... 4
37 LOCKWASHER - 1/4" SAE . . ...t i it vt i v nnmnnnes 4

‘ Terms "Right Hand” and "Lefit Hand"

"Right Hand" and "Left Hand" sides of this machine are determmed by standing at the rear
of the unit and facing in the direction of forward travel. _ .

“‘Orders \

-

TRACTOR MODEL AND IR

SERIAL NUMBER ENGINE MODEL SERIAL EI\ND

‘ SPECIFICATION NUMBER '

-

TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS

K - 241 - A C20181 ENGINE
SPEC. NO. 46708D

210 TRACTOR

When ua[m.. this « \mIJ.,, notice the referenri- tn m:nl :
bers of various components uoted here and histed 10

surnil nam- -

SERIAL NUMBERS

the LILHL!:;Jmm Copy.. By referring to co
l)- TS, proper parts ulmufu ation will IJL Assured,




b e

AIR CLEANER . J i
i " REF. PART NO, DESCRIPTICH : '

i T |
4 CASE MODEL 210 COMPACT TR_AC‘{O_,R-W' 5 . 1
|

]

|

KC 237895 AIR CLEANER ASSEMBLY%?ncludeS items 4,6 and 10).

.1 4 4B 4 % 9 a 1
2 129- 9409 NUT - Wig 3/8"NC .+ . teuuurennnnrnannnsnemenens 1 : |

’ 3 KO 275341 GASKET-airhorn L R I I T T T T S S S S 1
4 NSS COVER - air cleaner (Order KO237895) . |
5 A 70090 ELEMENT“aircleaﬁer -"--n-q------------ooooa.c- '1'«'

. 6 NSS BASE - air cleaner (Order KO237895) I | )
7 177- 94 SCREW - fillister head 10-32 x 5/16" T -
8'193_ - 6 WASHER-plaiﬂS/lB”----.-.---_mo:_,-':---.-.-.-...-.... 3
9 -KO 237421 PRE-CLEANER I":_"'Q-‘--Ut.:,-';--..--All..--!.l-l 1
/;Q KO 237423 GASKET - cover, air ¢leaner -,,.- 1 -

EXHAUST SYSTEM .o
1. C 180563 MUFFLER - exhaust. « « e v vvasolvsanannnsnnonnvaonns 1
2 - C 19213  PIPE - engine exhaust R R T R I IR |
- 3 113- 207 BOLT-S/B”XI"NChex......_'..........‘......_.... 1
- 4 195- 525 WASHER - 3/8" plain .-.... 1
5 192~ 21 LOCKWASHER ~ 3/8" «eveveavi o ®iiiiinnlinninan. 1
6 129- 103 NUT-3/8"NChex ssveseecefurionanenssBoeaanas 1
. 7 111~ 256 BOLT - 5/16" x 1-1/4” round head square neck NC <o vrevess 1
8 C 19449 CLAMP-muffler * «esevsvofosnrassacnscsannasseas 1
9 192~ 20 LOCKWASHER - 5/16" E;‘ 1
10 .129" 102 NUT-S/].G"NChex '--'..;;...-..-...'.....-"....' 1
e ' | § -
. \ 1
|
. 2 }
3
[ 4 -
[
S
| §
. -
P 4
- I
‘ F4
i
P . - i
R g'
.
| Rt
‘Jr_‘__ﬂfﬂ_f___h_k,_
e T It -
e T T | °
T | '
: |
|
!
!
' Printed in U.S.A., | i " Qctober 1975
- ) | ) AN
]

o
s L
>




Y

1 129-
2 92-
3- KO
4 KO
5 KO
6 KG
7 KO
8 KO
9 KO
10 KO
11 KO
14 KO
13 KO
16 KO
17 KO
18 KO
1% KO
20 KO
21 KO
22 KOD
23 NsS
24  NSS
26 C
26 KO
26 KO
27 KO
28 v

CASE

" REF. PART NO,

409
4

1275220

275143
231032
235048
235118
235117
235047
235631
275144

235826
235008

230170

235007-8
235011
235010
230011
240013
23P327

23086
2715066
275067
235053

34346

Printed in U.S.A.”

MODEL 210 COMPACT.TRACTOR

7
CRANKCASE BREATHER’
DESCRIPTION ;o ’ " REQ'
NUT - 1/4" NCheX +evwnenenen.. Yo st s e s e nnnaaaa. 1
LOCKWASHER - 1/4" ........... Sreraeienn., hevaa 1
STUD - valve COVET .+ vvvvvsnuundunnnennnnnnnnnn.. 1
COVER = valve vt n vt v e v vnmesa fo e et nmnes csaiaa .1
SEAL - breather .........,.. P Ceeeann .1
GASKET - breather plate ..... I N R 1
FILTER - breather . ..uveuvueas et et iteriecaaan vee 1
BAFFLE - breather v........ e e et 1
REED - breather ... 4.40... et ot ane che v eneaaa 1
PLATE - breather ........ ettt e e e 1
GASKET - valve cover B et s e v e 1
; = ¥
CAMSHAFT AND VALVES
VALVE - exhaust « v vv it inninennnnwneedonen.n. R |
VALVE - intake «vsevvnnunenloe.n,,,. edaeaeana. 1
INSERT - exhaust valve seat ..., Cr e neaa S |
GUIDE - valve v v wvennnnensy. Attt e $ e naa. 2
SEAT = valve SPIINE o v v oot e v s snvennnans tecsanes 2
SPRING - valve v it iniiiitinnernneernnonennnnn.. 2
RETAINER = valve SpPriNg . e v o e v e e vevs o s eennsnnenn,. 2
LOCK - valve Tetailer « o v v v inmesvneenenennnnnn. . 4
LIFTER ASSEMBLY & v i v vsennnennnnonenenenn. el 2
SCREW - tappet adjusting + v v s v v o e v emnennenn.. e 1
LIFTER = valve &t et inennerann Y eea 1
CAMSHAFT ASSEMBLY v vivir s vnvennn. D |
SPACER - camshaft, 005 v v v vt et e vnnsenenn.. «v.. UAR
SPACER - camshaft, 010" ¢ o v v vt e s st s ennnmnnsn,. UAR
PIN - camshaft ...... L T T T O R PR I |
SPRING - aCtuating « « o e o s evsorrensnn. ceee oo 1
October 1975




NUT - special Marsden 5/8" NF ++sasn ..

Qctober 1975

v

"
' ks
1 / A
CASE MODEL 210 COMPACT "TRACTOR o ¢
. ) L
CRANKSHAFT,.PISTON — CONNECTING ROD
REF, PART NO. DESCRIPTION . REQ'D 1
1 N5S PISTON AND ROD ASSEMBLY (Std. SIZE) e e v i e i eaea 1 ’
2 KO 235287 RING*SET - pistan (For Oversize, see item 16) ........ 1 ‘
.3 NSS RING - top compression -« vsvivnnernnneen, .. .1 |
4 Nss RING - 2nd compression (Includes expander}! - .-..0. 1 :
5 NS3 RING - oil (Includes expander) ..... chrae s e 1
B KOA 235611 PISTON ASSEMBLY (For oversize, see item 15) .+« s% . . 1
1 KO 235004 " RETAINER - Distori DI o+ s e« e o v v vmmmnenonns . 9
. 8 NSS PIN-piston - nient it iiinnnnnn.. .1
g NSS PISTON.« - - - - . eeaaaeaa et et im e .1
10 © KOA 235139 - CONNECTING ROD AND ASSEMBLY (For undersize, '
seeftem 1B) - v e it iaii i i e e e 1
11 KO 235003 WASHER - special «...... et te e . 2
12 92- 8 LOCKWASHER ++ ¢« vt ennnnvenuanannanenne.n. o
13 ¢ 22698 SCREW - cap, lconnecting rod + » + + . . f e ae e 2
14 Nss * ROD - conngeting  +ieean... B T |
"15  KOA 285567  PISTON ASSEMBLE. 003" oversize fuse std. ring set) «.... 1
15 KOA 235569 PISTON ASSEMB - 010" oversize e e r s s 1
15 KOA 235571 PISTON ASSEMBLY - .020" OVEr'SiZE « e « s o v vws.. s e 1
15 + KOA 235616 PISTON ASSEMBLY = ,030" OVEFrSiZE « v o v o o v e v vevuenhs. 1
16 KO 235288  RING SET - piston - .010" OVELSIZE »« v oo v evvnnn.. ere 1
.16 KO 235289  RING SET - piston .020" oversize «« -« . R 1
16 KO 235290 RING SET - piston 030" OVerSize - « » « e e v s v v v e mueenn. 1
17 KO 235573 DPIN - piston, ,005" OVETSIZE  » s o v e o o' e 0 a'e o v osnnn.. 1
18 ¢ 18101 CONNECTING ROD ASSEMBLY ~ ,010" undersize .. ..-.. 1
19 R 16287 OIL SEAL - crankshaft rear - - ... ... .. I 1 .
20 - 40035 * BEARING - crankshaftball ««oeeceenn... severaeaa 2
21 W 5063-S KEY - 1/4" Sq. x 3/4" (Pump Coupling) =« - - - - I
22 KO 236364 CRANKSHAFT + =« - -« . .. I Freees-s 1
¥ 23 A 2700 KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel) «»-vceevenn 1
: c . 24 C 18097 °  OIL SEAL - cranksShaft front « « - o s o s o avnn-.. |
25 195- 541 WASHER = 5/8" et e vttt tnsanennsennnnenn. seeesees 1
| 26 131- 301 e c o



-

s

y

- Printed in U.S.A.

2~ October 1975

- .
, ) CASE MODEL 210 COMPACT TRACTOR ~ 1"
\ "}‘@i,‘%;‘. : .
. Sy e :
ENGINE BLOCK AND ATTACHING PARTS .
P T A - o
. REF. PART'NO.’ ) -~ DESCRIPTION" REQ'D
¢ 1" € 21814  SPACER - cylinder head « - -s»evs... B
2 KO 270158 BOLT.- cylinder head 3/8 x 1-1/2" NChex -ervveveaaan. 3
3 KO 270889  WASHER - cylinder head bolt - ....... O
4 KO 236675, HEAD - CYlINAEr  + v s o oo vt s nnonnens cs o nnnonnionns. 1
‘ 5 KO 237658 GASKET.~head .7+ ..ieeeruininnrsnreennannnnnn. 1
' 7 KOA 237871 BLOCK ASSEMBLY - eylinder, mini {includes camshaft
- assembly, piston assembly, ring set, one main bearing, valves,
. rod assembly, governor gear assembly and cross shaft) ... 1
§ KOA 237654  BLOCK ASSEMBLY - cylinder, short (includes camshaft ass'y .
) crankshaft and seals, piston assembly, ring set, main bear-
ings; plate and gasket, rod assembly, valves, governor gear
: . i assembly and crosg shaft) «.eeevevivrersnnennnnnn 1
9 KO- 230170 INSERT - exhauSt valve s suvsaconneoensnes D |
.10 KO 23500%-S GUIDE - valve +vvunrnnenadunnnn P
11 KO  235125-5 SHAFT - SIUDZOVETIHOT v 2 2 » ¢ 2 ¢ s vt e s o2 ouessamenen.. 1
12 C~ 18103 BEARING - heedle, governor shaft ++ssvvnsraennnaena. 1
13 41- 18"PLUG-expansiﬂn----....--.-.-..-..-.-.-.....-.- 1
14 113~ 409 ' BOLT - 3/8" x1-1/4" NC-hex plated + -« v rovvecnsasasn. 4
15 92- 6 LOCKWASHER - 3/8" plattd » = v e v o v evennnssnsananans 4
) 16 KO 235025  GASKET - camshaft cover ««voeeeneaan- R I I |
17 KO 235026 COVER - camshaft SEar « « « s o s o v esvnnnononncennnnnn. 1
18  92- 4 LOCKWASHER - 1/4" plated  « e ceanann. faiien e 4
19 13- 48 - BOLT - 1/4"x1/2"'NCoplated +ecveveronnssennnnnn. - 4
20 KO 235353 GASKET-.Qi]_pan.-.-.--..---.-....-...-. ....... 1
23 ¢ 22659 BASE~oilpan = -+eéoeean I |
26 C 14399 ¢ PLUG - 0i1drain «sse e ossneneancnsracernsnnesenas 1
27 R 16287 OILSEAL - crankshaft rear « « s esceessvaconsnannoases 1
28 40035 BEARING—CrankSha.ftbail L N R L R I I A I I R TR R 2
29 KO 235767 GASKET - bearing plate s e cavsveesonssarensromnnnas 1
29 KO 235070  GASKET ~ shim, ,010" ...... crerisrrasssnnese-.as UAR
30 205- 27 PLUG - button, timing hole ..., .. e e wwn O
31 cC 22700 PLATE - bearing ...\ uueieeneerosennnonennnene. P ¢
32 92- 6 LOCKWASHER - 3/8"plated .. ...0.eivvnuennceronnno. 4
33 113- 207 BOLT - 3/8"x1"NCplateG v e v vunnnreenennsvromen.s 4
4 <C 18097, OIL SEAL - crankshaft front ........... e 1
35 KO 235818 FLYWHEEL .4.uviusrnnwnennnnnnennioncanannnna, 1
36  195- 545 WASHER - special, plated. ...... S B |
37 131- 309 NUT - special, Marsden . . . . v .o it ieieenivnonsnonnas 1
38 C 14953 DIPSTICK ASSEMBLY .......¢.ccun. T
39 A 27365 MO" RING - dipStick o vwecuusva... R
42 KO 235748 STRAP - g .. v it ittt ettt s tnnsemencnneeenans 1
43  C 18814 NIPPLE - oil drain extension . . ... oovee e cnenen. 1
44 C 14906 GASKET ~ plug, ol drail o oo v v v ve v vt mnonennenan .. 1
45 221- 1412 ELBOW - street . ... v vvennennn B |
46 126- 143 NUT - 3/8""NC hex,jam ............. L
47  129- 103 NUT - 3/8"NChex .v.evevunnon. g <
48 92~ 6 LOCKWASHER - 3/8" ......... cesaesassasneesnan. B
489 KO 237277 STUD - cylinder head- ..... r e s e s et a s et ]



v . - - i
. L L ’ . ~ - L
p ~ I3 . . ' . . - — ) . RN
12 - ’ o, o R = _ e CASE MODEL 210 COMPACT. TRACTOR 13 ,
" . ENGINE GASKET AND SEAL KIT | T g
. + . " . ) , [V "ﬁ-, ) \:;r
REF. PART NO, *  DESCRIPTION : ' " REQ'D R
o 1 KO 237727 KIT ~ engine gasket .. .. .oe.pvecivneonnnnccncnimas 1 ° #4 -
' 2 R 16287 "SEAL - icrankshaft, rear L oL
;! .3 KO 235025 GASKET - camshaft cover e R
’ 4 KO 235353 GASKET - 011 PAR 4+ uvievovnsnnornasannasanans | g
. 5 KO 235757 - GASKET-bearingplate-.....................‘., ] .
5 KO 235070 GASKET - shim (.010") .. ....ivevvuensnunnanass UAR -
. 6 C 18087 SEAL - crankshaft, front R AR TR |
7 v 34423 + GASKET ; Dreaker COVEr v v e venravrvoveannonnens 1 ’
’ "8 C 23108 GASKET - carburetor flange . cvvvveveunsenninnanae 1 ‘
9 cC 22738 GASKET - fuel pump flANEE 4 v - v v vvevemasnuascnncns 1
10 KO 275341 . GASBKET - carburetor air horn = + ..o vcvnveesnnann 1
11 KO 235048 GASKET - breather plate . ..cvuuennecontnnanean 1
.12 KO 275144 GASKET - valve COVEY b evuuneeennnnonnncasaase 1
’ 13. C 10372 . GASKET -exhaust « o vvvvuerinernrnnnnneenceneas 1 7
14 KO 235057 GASKET ~pan (notused) ........vveeunemenncnns 1
. 15 XO 237658 GASKET - cylinder head | . .. veusese s 1
.16- KO 231082 SEAL - breather . ... .. ..., R TR e 1 T
;!s:ryg«'; KO 237064 - GASKET - oil fill tube (usedon14HP) . .. ... ..vuuas 1
CN ' : kgl
B ) . /
47 - \ ]
[
- ﬂr ,",’
/
. /
’ \ ¢ h,/ v )
' v ”/.’ . ' - +
’ - /t . a
" - - Printed in U.S, A, ' " - October 1975
- e - . N ‘l.‘




14

REF, PART NO,

1 C

2 92-
3 13-
4 KO
! KO
B KO
7 C
8 193-
9 92-
10 175-
11 KO
12 13-
13~ 92-
14 KO
15 C
16 113-
17 192-
18  195-
13 129-
1 C

2 ..C

3 -C

4 214-
2 v

6 182-
7 113-
8 KOA
9 71

CASE MODEL 210 COMPACT TRACTOR
BAFFLES AND SHROUDS
a k1
DESCRIPTION .. . REQ'D
189849 E&E"‘.{I&%%EOER_ engji'{'e a.ir * * ® = a = :-‘ ----- ® a o a w = @ L -' - - 1
16 BOTFYAHFE LM NERELSSS plated ..ol .. %
237520  BAFFLE - cylinder head ............... . e .1
235652 BAFFLE - carburetor side air ........ et e e N
235207 PULLEY-starter.................,............ 1
14345 BELT - drive, starter-generator «..s.e....... S |
167 WASHER - 1/4" zinc plated ««-. .. Pt rasanaaa ceeee. 4
4 LOCKWASHER - 1/4" zinc plated « - - s v, ... R
436 SCREW - 1/4" x 5/8" NC truss head Phillips, zinc plated -+.. 4
235901 HOUSING ~ DIOWET - = v s v o v monven. P e e e n e e a1
410 BOLT - 1/4" % 3/4" NC hex, zinc plated « » » o » « « = v v v nw .. 4
4 LOCKWASHER - 1/4" 2in¢ plated =+« «« «« « seesnaesae. 4
235054 BAFFLE - cylinder ---csseesennaunan R TR T |
19021 SUPPORT - engine air deflector e+« - .. LRI I ces 1
118 BOLT -~ 5/18"X5/8" " NChEX ««vvoseuannens TIPS |
20 LOCKWASHER - 5/16" R T T |
521 WASHER - 5/16" plain = -- .t eenna .., S I I |
102 NUT - /16" NC HEX oo v v nnann O A |
« FUEL SYSTEM / o
23049 CARBURETOR ASSEMBLY «  «-«.. e, B |
23108 GASKET - carburetor flange « .-« --... Cetre s T |
10678 ELBOW - fuel pump and.carburetor - - s «osvensenn... + 3
251 CLAMP ~ hOSE + 5 s oo vennmennonn ettt e . 4
34404 HOSE - carburetor 5-1/5" « v v v evvne ..., R I 1
20 LOCKWASHER*5/16"-‘----------l ...... ti s araae. 2
103 BOLT - 5/168" X 1" NCheX +esesoecncunns S )
235845 PUMP - fuel, 10 h.p. (Repairs page 17)  ceccretaroaean, 1
412 SCREW - 1/4" x 3/4" NC fillister head ««- -+« cedeas 2
28 LOCKWASHER - 1/4" = vt ovennnmennnn. e . e 2
275341 GASKET - air horn -» - - . . T e et e i e tie e T |
22738 GASKET - fuel pump mounting  » s« s s s e s ueernunnnn.. a1
10657 ELBOW ASSEMBLY ~ fuel tank « - s s s oo veunmennnn ... -1
14157 CLIP - fuel line <+ -v. .. R T T I 2
17574 HOSE - fuel line 43" .+ e v euwnnno.. .. R T 1
16363 TANK - fugl =+ es o nvweennnmnnn.. I A 1
11529 CAP - fuel tank {Includes inSert) -~ .v.vevsbanennn.. 1
11545 INSERT - fuel cap » e« wso oo uunn. .- IR T |
16796 STRAP - fuel tank mounting o+« =« ... .. .. tersrteaaa.. 2
218 SCREW - 1/4 x 1/2" NC round.head, machine, zinc plated » - - . _ 2
504 NUT - square 1/4" A L 2
14690 CUSHION - fueltank =« -ocoveemnann., hrrees e, 2
i

Printed in U.S,A,

\a

L}

Qctober 1975

15



te .

CASE MODEL 210 COMPACT TRACTOR 47

REF. PART NO,

c
KO
A
A
KO
A
KO
F
A
) KO
10 KO
11 A

O 1M N i GO

12 NSs.

13 NSS

14 NSs -

15 A
F

NSS
NSS
N85S
NS5

Printed in U.S.A.

23049
200380
72092
72077
200383
72099
200380
19892
72078
235448
235447
72103

72083

19892

230675

22738

C 23049 CARBURETOR

w

DESCRIFTION REQ'D
CARBURETOR ASSEMBLY T
SPRING - tension, idle adjust. . v a0 ... .. S eea P |
SCREW - idle adjust .............. D |
NEEDLE - main fuel adjust c et et e, cr e e e ees 1
SPRING - main fuel adjust ..... e hae e e |
NEEDLE—deeadjust R A |
SPRING - idle fuel adjust «........ e P |
PIN - float .~ .......... B . I |
FLOAT - carburetor «..... T |
BOWL - carburetor . ......... f e e ems st R |
SCREW AND GASKET ASSEMBLY - carburetorbowl ..... 1
KIT - carburetor repair +....... R T T |
INLET NEEDLE AND SEAT ASSEMBLY v e veenennnn.. 1
GASKET - bowlring ...v.eu...... s raeana . 1
GASKET -bowl baffle - -+ vveun. .. st e e et 1
GASKET - bowl SCTEW. «+ ... S v aeanaa f ot e e e 1
PIN -float .... 5 il . .. e, een 1
FUEL PUMP .
KIT- fuel pump for KQA235845 PUMD = e s o vt o nnuaa Ceaea 1
SPRING - fuel pump valve ....... Ae s, s 2
VALVE .......(..... . e e i e s e aeaa. 2
GASKET - valve +u..... e e D |
DIAPHRAGM ASSEMBLY . .... Cer e e reaeen .1
GASKET - fuel pump mowiting .., . ... e e e R |

October 1975



CASE MODEL 210 COMPACT TRACTOR

CHOKE, THROTTLE AND GOVERNOR

'DESCRIPTION

CONTROL - throttle «« .+« ... R

HANDLE - throttle control, black

. CONTROL - choke ++«ovoemwess

L N

poe|
&
w]

& s ne L A N )

HANDLE - choke control, white « « « « » -
BOLT - 10-24 x 1/2" round head, square Neck s eoesaans

LI e B R T Y I S

LOCKWASHER - #10 Std. plated -« - -2 ccavvvnn.n.
NUT - #10-24 Pated « = « o o v o v o mee dormove e
LEVER - ZOVETIOL =+ » = v s s o s s v v s mosncncunsa
BOLT - 1/4" x1-1/4" NC hex .. ... C e cee e
WASHER -~ 1/4" plated - - - « « e e s e et
NUT = 1/4" HeX =t o v v v s saenannonsesennnnnaaennes
SPRING ~ gOVEINOr « % s v a st o naonnaans I

LOCKWASHER - 1/4" plated

GEAR ABSEMBLY - governor

-----------------

WASHER - thruSt - « = = ¢ s 2 s - 4ttt st s s n s s mnuaraenea
WASHER-WB.VY I LR T
CLAMP..swive]_’wire-....-;..---.--.-.--o--.--q
I_.EVER—speedcontrol L T T T
SPACER - speed contraol bracket »+cee e v er i tensaancs
BRACKET - high speed stop » ¢+ v e v v e n v enn. Terrra ..
NUT - £10-832 HEX ¢+ =" v et tanaasonnonnrnnnns e
s LOCKWASHER - 3/16" plated « « - - vvnevev.nn-- treen
JOINT -Dall v« smnsou-otoacnnnnsa c e et isae s
ROD -=throttle »+ # = ¢ ¢ c s 6 st o et e e s araensese e b e
RING - retaining, throttle rod - -+« --... sressraae e
BUSHING - governor cross gshaft + e cesene.oa.. RIS
SHAFT ASSEMBLY - EOVErnOT CroSS + ==+ s s va s LI
BEARING - needle governor shaff « « ¢ c v s s us oo .-

SHAFT - governor stub + e v » e v o v s s e ot v v n e [
WASHER - governor stoppines « v » v - ¢ c e s s cau et ces s
PIN-governarstop ................ s e s e nanaa
BRACKET - throttle caBle + =+« o a s 2 2« « T
BRACKET - choKe cable « s v s s e s e v o navnneaas Ceenaen

SCREW - #10 x 3/8 " NC fillister head

CLAMP - choke & throttle cable

-
.

------

T

ENGINE MOUNTING PLATE

PLATE - engine mount LH: «-veen-

PLATE - enginemount, RLH, .. .. 0o e nrennns .-
MOUNT - engine ............ S e v e r e
WASHER - snubbing . ....... b e e e h e mrm e
RIVET - pop 3/168" &« o i i ii e r s e e naaaanmnnns .
BOLT -3/8"x2"NCHheX +eeevvencuonanns PP
LOCKWASHER - 3/8" ..t iitnnrnnrivcaannan ‘e

LOCKWASHER -~ 3/8" countersunk external tooth ....

""""'i‘"""""'

19

L T e T G B e e T T o g o S ey B N ST S I LU N L T S gy

18
REF. PART NO,
1 C 16449
2 C 12224
3 C 16448
4 C 14506
5  11l- 1
6  182- 18
7 120- 17
8  KOA 237653
8 113- 17
10 195- 518
11 129- 409
12 KO 235496
13 92- 4
14 C 18098
15 KO 275690
16 HO 43034
17 KO 235088
» 18 KO 235085
19 KO 235084
20 129- 37
21 92- 3
22 C 23147
23 KO 235277
24 KO 235278
25 KO 235476
26 KO 237455
27 V34418
28  KOA 237081
29 KO 235125-S
30° C 18099
31 V34416
32  KOA 237559
33  KOA 236919
34V 34421
35 C 21679
1 C 177
2 € 11718
3 ¢ 18793
~4  C 18794
5  151- 138
6  113- 219
7 192~ 21
g8  193- 56
g 164- 50
o -

Printed in U.S,4A;

BOLT - flat head, hex. socket

Octobe:; 1995

b P R T b W

£




L2

20 : : '~ CASE MODEL  210. COMPACT TRACTOR

PTO CLUTCH & LINKAGE
(USED PRIOR TO 5/N 9685953) ’ .

REF, PART NO. DESCRIPTION - 7 -~ _ REQ'D
1 c 19362- LEVER - ClutChl  + v v v o s vt v vnnonnnnennnnnnns ve e ]
2 132- 46  PIN- cOtter 1/8" x 3/4" vvvvvunn.. B
3 C - 18990 ROD - clutch T Tt
4 C 18825 RETAINER - CIUfCh £OO v « v v v v v c s v 6o tm o v nncennneas 1
’ 5 132- 48 PIN - cotter 1/8" x1" . . .. ........... O ¢
6 113~ 207 BOLT - 3/8" X 1" NChex . ......u'oveveenn.. cvaese 3
7 195- 126 WASHER -~ SPACET w4 v un e erurnnrrveinmonennnn.., 2
B8 13i- 118 LOCKNUT -~ 3/8"NCheX .+ vvveueenrnnnnann. N |
9 195~ 104 WABHER - 3/8" ittt ittt it e e 2
i 10 195- 525  WASHER - 3/8" . ... .....0ieeneenvnnedncennnnns 1
11 " C 21679 CLAMP - cable guide  ......... e e et e I |
12 . 131- 178 LOCKNUT - 3/8'" NC hex e a et e s e sresas 2

PTO CLUTCH & LINKAGE -

. (USED 5/N 9685953 AND AFTER) - - .
1 A 37247 KNOB - lever, PTO &« vt ittt vneeamenseennss P |
2 C 20037 LEVER - PTO engaging . ... v v e euunnnecenens heeer el
3 C 20035 ARM ASSEMBLY -~ PTO v i s e ee v nmvnemmenn P |
4 353- 462 BUSHING - lever, dashtower.,..........: st e .1
5 C 20083 BUSHING - fliploCK 4 s e v v o vt emme e oe e vnens . |
6 138- 96  PIN-roll3/16 % 1" ..o s s s e 1
7 c 20036 SPRING - Iever, PTO 44 ittt nnnennneeenosnennennenn 1
8 A 39519 WASHER = N¥I0N & .ttt it es vt nn oot iesstnssssennns 1
9 132- 91 PIN - cotter 3/16 x 1" . iiivnnrnnss “ et s e ar e .1
10 132- 48 PIN - cotter 1/8 K 1™ Lo st i iiineneneennnnanceasl
11- ¢ 14906 WASHER - nylon 3/8" . o i ittt ittt e ener e 2
12 C 19867 SPRING - clutchrod ............ e~
13 3563- 442 BUSHING - Reye0 . v i ittt et s e ae e e e e e e e eee e, 1
14 C 20107 ROD - cluteh .. ittt ittt s i inaee e nnennn c e aaan 1
15 C 19787 GUIDE - clutchrod & v in i s i v e vnnn. ‘e C e eaaa easl
16 131- 178 NUT - lock 3/8" n.c.hex | ............ et et aaaaaas 2
17 195- 104 WASHER - 3/8". . v i s i v e e s v n R R
18 195- 128 WASHER - spacer (used on models without hyd. lift) ........ .2
19 113- 207 BOLT - 3/8x1" NChex ...... e e aea st e 2
Y 20 C 20053 BUSHING - nylon . . 4 u vttt ienasrsranonnnnnceane, 2

{

T

Printed in U,S.A. October 1975




i .
CASE MODEL 210 COMPACT TRACTOR 23

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION ' : REQ'D
C 19803 CLUTCH ASSEMBLY - less screen -«

. LI ] LI B I 1
1 C 15721 - SCREEN-gI‘&SS""'""""""""""' "ae e 1
2 C 18907 "HUB - clutCh *»* ¢t ¢ e o v st ot st e m et nnnnronmnsnes 1
3 C' 15718 PLATE—ClutCh M L I I L R 1
4  .164- 40 BOLT - 5/16'" x 3/4" NC flat head socket +*-»+ooeens- 2
5 193~ 76 LOCKWASHER - 5/16" countersunk external tooth ==« +« « « 2
6 C 14291 DISC - friction L R I N N 1
7 C 15515 'WASHER-spri.ng-'--'-""""1""“"""-- 8
8 -C . 15557 WASHER -~ spacer 050" + -« vt eeoverraonrsnnsngas 5
9 C 22671 PULLEY ASSEMBLY - clutch {includes diSc¢) s s o e o e a v s . i
10 C 23245 BEARING - camand pulley ** =+ -«ssceanoescnnera. 3
11 C 21596 WASHER - spacer, 005" Trrreerssrsesaieeeeto UAR
12 NSS CAM - clutch (used prior to S/N 9685953 must service .
with (2) C23033 cams and (1) C23506 arm  « « + o s o v v v 2
12 NSs CAM - clutch (used S/N 9685953 and after) must .
service with (2) C23033 cams and (1) C23391 arm + « - « « 2
‘13 C 16786 SPRING - clutchfoad rerececvereinnaiiinnnen.s o
14 F 59014 R]NG-retaining R R T T . 1
15 C 18908 SPACER ~ hub R I 1
16 O - 2815N WASHER - fan 17/32"" +sree e eininniann,,, 1
17 C 18940 BOLT - 1/2" x 1-3/4" NC hex L.H, threads =« «+=+v+n-0s | 1
18 C 23506 ARM - engaging (used prior to S/N 9685953}« « + » » e 1 )
18 C 23391 ARM - engaging (used S/N 9685953 and after) » »*+ =+ +o 1
19 113- 207 BOLT - 3/8" x 1" NC hex ZP+**+vrrrnressncnccer. 4 ]
20. 192- 21 LOCKWASHER - 3/8" it ivnvennenrsnnneranenans 4
C 19472 KIT - clutch stub shaft (includes items 2, 8,11, 14, 15, )

16,17and 19) s eecvuuwneen.

N M e — —— — ——

Printed in U.S.A. ~ ceo ~ October 1875 «




. 1. ' \‘

»

&

CASE MODEL 210 COMPACT TRACTOR

206
16239
16373
18374

319

102
16351

207

18733
1318
19283

18
101
20082

- HOOD,FRAME AND GRILLE

DESCRIPTION" T REQ'D
FRAME* main (used prior to /N 9685953) 7. ... ........
FRAME - main (Used S/N 9685953 and after)
TRAY -battery . ... ovviinnnnn. ..., P e et

I
............. 1
1
SCREW «~ 5/16" x 1/2" whizlock (used prior to S/N 9685953)... 4
HOOD AND GRILLE ASSEMBLY {used prior to S/N 9685953) . . 1
HOOD AND GRILLE ASSEMBLY (used §/N 9685953 and after) .” 1
SPRING - hood latch (used prior to §/N 96B5958) s e s v g
LATCH - hood (used prior to S/N 9685953) » s s o s s 0 v v s s v u . 1
BOLT - #10 x 1/2" NC round head, square neck (used prior to
S/N 9685953) « « + « & C ot e et e e et e a e e

. 2
LOCKWASHER ~ %10 (used prior to 5/N 9685953) + » + = s s oo e s 2
NUT - #10 NC hex (used prior to S/N 9685953): « = b ¢ v v vseu. 2
WASHER-7/32”zincpIated s s e e e s e Peseseaenaen a2
CHANNEL - inStrument panel liner + - v vvenvannonvnsn 1
ROD - hood hinge L N P I “eraas 1
PIN - cotter 1/8" x 3/4"(used prior to /N 9685953) s + v v 0 o« 1
SPACER - hood {used prior t0 5/N 9685953)+ + 4 ¢ s o e e s v v e v 1

BOLT - 1/4" x 1-1/4" NC round head, square neck (used prior -
to 8/N 9685953) |

............................. 1
LOCKNUT = 1/4" NCheX rsvooaeseen I |
PAD - foot LLH, + v e s e et v v v s snsvnnnsns creesiie e, 1
PAD - foot R.H, « « « - . N e s ausaaervar esesaaara 1
BOLT - 5/16" x 7/8" NC hex - teeecieseisaans Ceeenn 2
LOCKWASHER ~ 5/16" o evvaan A h e st r e 2
WASHER - 3/8" flat v w v s vuea. Ceesna 7
LOCKWASHER ~ 3/8" ...t iven.ns Gt et e 7
BOLT - 3/8" x3/4" NChex ,..... e e b e ety ae 4
STRAP - battery hold down . e..... . craree e 1
PIN-latch-. . oi.vinvnnn. e esa e D 2
SPRING - 1ateh 4 e v v vevnsnnennan trseeaas cha e 2
PIN - roll 3/16" x1-1/4" ..\ urnnvaesse Cees e s e 2
NUT - 5/16" NCheX v uvuvuenn et . 4
"HINGE - fIaMe v\ vvv v dowsnveeennnnn. fe e tae e 2
BOLT - 3/8"x1"NChex ...... 42 s st cenneannnen 3
PIN - attachment . ...... Cae e t st anee Ces s 2
'LOCKNUT-l/Z"-ZONFjam .......... . . a2
LANYARD - hood v . veneeenmnonmens Y ea et e rereae 1
BOLT ~ 1/4" x3/4" NCheX v e s 2 n vu.. e e e . 2
-LOCKWASHER ~'1/4" o. .. vuun,. B e s s e . 2
NUT - 1/4" = 208X ¢t e e v ietnvennsennnas Caeaea 2

1

LINER -~ h00d + v e v v vnvus Ry IR IR

QOctober 1975



. iy
}‘1‘.‘5’-",&11?% N N
&l . .
- CASE ODEL 210 COMPACT TRACTOR 27 RN
SEAT,.FENDERS AND TOOL TRAY ., T
REF,. PART NO, DESCRIPTION ' REQ'D
1 C 18996 SUPPORT ~seat, front =« s a st st vt nnnersannrosans . 1
2 C 16404 SUPPORT -~ seat, rear reseasssaa0en I . 1
3 113- 494 BOLT-l/le"NChex---‘-------------i-'-----_- 4
4 C 17152 -HINGE ASSEMBLY - SEAt csrsrrerersesr e 1
5 192- 23 LOCKWASHER ~ 1/2" ¢ e o v v s nnsnansns e sonnee 4
6 C 19417 . TRAY -t00L - s s esstenvnmnnn t et e st i O |
7 C 16429 PIN-seathing® ..civevennennnnedinenennedvenne 1
8 C 16129 SEAT - operators . . c v e v v et vavanan sisseaseesaanns of1° .
g8 C 15410 CUSHION - rubbeT v u vt i v i st stsnansnnonannanana -8
10 195~ 2021 WASHER - 5/16 x 1-1/4" OD, zinc plated ces s e resaa 4 : ‘
11 113- 122 BOLT - 5/16 x 1-1/2" (.. .uunren Ceaaaas e et ar e aaa 4
12 C 14534 BUMPER—Seat-...-oa..-.---..........--'- ------ 2 \
13 121- 108 BOLT - 5/16 x 1/2" flange WHiZIOCK v e v v v s annasn T... 10
14 C 164486, FENDER - LH. . . . st s ettt el i i nesenmnnannsnnene o1 .
14 C 16447 FENDER-RH,.......... Ve teisaaan “na e P |

; "' . ‘ j {
.
.

N
3
-
. .5
T
5
\ . y
. ‘ 3
Ty
F Fl
- i
1, 1
1
-
. [
i
4 -
I i
.
o
-
L]
-

- Printed il U,S.A, N ; October 1975




CASE MODEL 210 COMPACT TRACTOR

REF. PART NO.
1 ¢ 18812
2 C 18177
3 C 18779
4 -138- 99
5 C 11906
6 219+ 404
7 C 13108
8 132~ 311
9 ¢ 12975
10 A 30881
» 11 187- 1046
12 ¢ 14334
13 C 12102
14  192- 23
15  129- 125
16 C 13605
17 129- 325 -
18 C 18786
19 € 19009
20  219- 17
1 . C 10263
2 'C 10314
3 ¢ 1208t
4 210-
5 € 12110
6§ C 12111
7 C 21682
8 A 70185
9 A 70062

Printed in U,S, A,

403 -,

FRONT AND REAR WHEELS

WHEEL - rear, Sbolt s+ e e e nn vt r vt nnaa. s am e
BOLT - 7ear Wheel - et ettt tanmensnenennennans.
WHEEL - front o« s .. e e eereaees
FITTING - IuDE + s s v v s c s a8 s s« " e s s s s e b e a e
BEARING - Wheel, iﬂner e s s s s I R Y s 1.
BEARING - Wheel, OUtET « v v v v v s a v s esvcnnnnsns e aas
CAP - plastic, front s e e v v vttt it ne s vanenonansnnns

CAP —-hub front wheel (Optional) « « v o oo e s v v s o e s sney.

, ' October 1975

[y

BB DD DO B 0D B O B
i

29
F?ONT AXLE
DESCRIPTION REQ'D
TAXLE - front s s e i e et e na ittt e et ae e . 1
SPINDLEllefthand ............ *F 4.0 v s e v v s 1
SP]’_N‘DLE - I'lght hancl -------- e, D I I R s o8y . 1
PIN « 70l] * =" " * % % 00 aeonnassrossnnsne “ v s e aana . 9
WASHER - thrust LI R L I I I R N R, " 4 -
FITTING = Iube  * % * * + % % a2 o o 6 s v 0 st nssesonnesa .. 1
COVER - lube fittmg L R B T R R L . 3
PIN-cotter5/32x1-1/4” LR R R T T I S, 2
WASHER - wheel spindle ="* ¢+ ce-uvsa PRI I R, 9
WASHER-Wheelspacer L 6
BOLT - 3/8" NC idented hex head = +++++« R T |
TIEROD + ¢ o v v snnsmnennonenneennns, e P
BALLJOINT - 1/2" RH, thread o« v ecesransannsnsas 2
LOCKWASHER - 1/2" zinc plated « v e oo vsans Car e 3
NUT - 1/2" NFheX RLH, thTead « e s e e e nervnoneena. 6
BALL JOINT - 1/2" LLH. thread » s eecvveennnnenasn. 2
NUT - 1/2" NF hex L.H, thread «: . - . SRR eaea 2
ROD —0drag lnk « cssensne. S e et ecrataccesorsasas 1
PIN -~ axle Wf’t ............................... 1
FITTING ~TGHE  + v v v v vt ooensnmnnnnnn.. creresess 2



o

CASE MODEL 210 JCOMPACT TRACTOR

31
STEERING GEA\R
REF. PART NO, “ DESCRIPTION - REQ'D
1 C 18016 "CAP - Steering wheel . . i i it e et s s mesrmecenosnesssaa 1
2 C ‘18014 WHEEL - steering «v oo D T T T 1
3 131- 356 NUT - 1ock 5/8" v« s sanecetnnannnrnnnsosnanaas 1
4 C 16200 ~SHAFT - SteeTiNE + s e v v s e st et st a s e s annnssnnns . 1
5 C 18992 SUPPORT - 5teeTing gear '+ s+« oo ssonensaconnnnnnns 1
6 C 14200 PIN - pivot --------------------------------- . 1
7 C 14201  WASHER - Shim s e.ov.... ettt e A4
8 131- 1112 NUT - jam 3/4" &t nnnees et e sttt e e 1.
9 195~ 2021 WASHER ......%... PR e s es e e “ s e 1
10 192- 20 LOCKWASHER - 5/16" zinc plated v« aa ... Ciseasasain 1
11 113- 103 BOLT - 5/16" x7/8" NC hex ........ csrsseenes s 1
12 C 18711 GEAR - steering O et et r et et e s 1
13 113~ 206 _ q\BOLT 3/8" x 3/4" NC HEE e e e it cnrrsonsnsanssaaa 4
14 192 21 LOCKWASHER - 3/8" .,..... “ e e bt as et . 4
15 195- 2069 WASHER - 5/8" zinc Plated ottt it i e e e 1
16 C 15006 BUSHING - flanged nylon  « e s s s esnecrovennosaansas 1
17 126- 16  KEY - Woodruff 3/16" x 3/4" +....... R, 1
18 C. 16692 TUBE - steering  +vuv e e s ‘e s st st s 1
19 . 219- 404 FITTING - lube 45° .. v v .. e e e ettt e . 2
20 C 12975 WASHER = 5/8" ittt teantnetatonnonannsssnnes 2
21 C 18017 CLIP - tinnerman (use w1th C1 8014 steermg Wheel) ...... 2

Printed in U.S.A,

October 1975




32

.\

W10 Uk bd -y

CASE MODEL 210 COMPACT TRACTOR a3

DRIVE PULLEYS, IDLERS AND JACKSHAFT

EF, PART NO. . DESCRIPTION REQ'D

C 18679 PULLEY - engine «vceseerneeenanaaasas et 1

W 5063-8 KEY ~ 5quare 1/2" X 3/4" et v tavoncnncnneannnnssa 1

178- 858 SBETSCREW - 5/168" X 3/8" vt vt ivestaaciocannnunsssa £

C 19869 GUARD - helt v v e es o v o i i uonnsnonnerannnsss - 1

-113- 206 BOLT ~ 3/B" Xx3/4" NCheX ++veersststnanunnnnnns 8

192- 21 LOCKWASHER = 3/B" +vevrvvrnacnseaenennn e 8

C 18974 BRACKET ~ drive idler mounting s « s « s s s o s e s s annsnrns 1

113- 209 BOLT -~ 3/8" X 1=1/2" NCHEX +-eossoeanrocansannnnss g

195- - 104 WASHER - 3/8" flat -+ ... Ceere e as s e - UAR
10 ¢ 17164 KEEPER - Delt  «vvevvovesa. e et aanaaae ceeiee ]
11 C 18966 PULLEY -idler,flat  + v v v unenavvonvas e Caeeew 1,
12 C 18978 PULLEY - idler V-groove «««covenasvorovsnsananens 1
13, 129~ 103 NUT - 3/8" NC HEX = e'o e v s v v v s o nvsnnnnnneennnn. " 3
14 C. 18969 ARM ~ belt tensfon'idler =+« v e v e, Crra e s 1
A5 195- 541  WASHER - 5/8"flat o e vteavacetonnennnns Ceanea 1 |
16 132- 310 PIN - cotter 1/BMX 1" e o e nutuucanannnnnsns v e e e a 1 ‘
17 C 15672  PULLEY - idler, flat » e oo vt eencennnuennoenn. ceeena 1 -
18  195- 104  WASHER - 3/8"£1at » v e ot annurennseanenns e 1
18 - C 18980 SPRING - idler «eacasseeuans et e e veseea 1
20 C 18960 PULLEY - V-groove +s+s. A s s e r e v e s e 1
21  126- 16 EEY - Woodrwtff #9 o ot vt et it ettt bt nnananernnenes 2
22 11a- 202 BOLT - round head, square neck 5/16" X 3/4" v+ sevvvenns 4
23 C 15514 FLANGETTE « s ¢ cuoceincnnenanes tesr et e e e 4 ,
24 192- | 20 LOCKWASHER = 5/168" + o s o s s vunnns ccsiaeen veraes 4 |
25 129- 102 NUT - 5/16" NChex «cessnnnuann Pt e e e et e 4
26 C 21681 BEARING ~ 3/4" bore «os-ecs s R R R 2
27 C 21795 LOCKING COLLAR AND SETSCREW+ a s o« s s asvas IR 2
28 C 18981  JACKSHAFT v ot voevnnnnnnennnnnas et 1
29 C 18968 PULLEY - V-groOVe s s st esnmsnsa R PA 1
80 C 19688  KEEPER ~BElt s seveveonnmenonnnnnas et 1

§
&
¥
{

Printed in U.5.4A, - : October 1975



34 E

Printed in U.S.A.

(./

/

u -—

°

CASE MODEL 210 COMPACT TRACTOR

CLUTCH, BELTS AND GUARD

DESCRIPTION
SHAFT - clutch idier ...

LEVER - clutch e s e M e e r s e et e
PIN - r0ll 3/16" X 1" i s it is e enenovnsennncaannes
PULLEY-ClutChidler......--.....--.-.--..-...
WASHER = 3/8"flat 4 04 i ivsevnnvvensacnannmennens
LOCKWASHER - 3/8" 4ttt iventennnnoasnannnsss
BOLT - 3/8" x 1-3/4" NC hex S msstEesnesnensour
SPRING - clutch f e d e r i st E et
KEEPER -belt .. ...ttt ctienonascnsnrsoasnana
GUARD"belt 4 8 & & 8 & 4 A E S SRS E e A Py b
SCREW - 1/4" x 1/2" gelf tapping ..... Gt eriseaasaans
-BELT ~tractor drive .. ue v v eweonconnnosannosas
BELT-QlutChlng LI I I I R I T R T T T I T R S S S R S R
PULLEY = transaxle input . ..o ivoeeonsmensaanans
SETSCREW - 5/16" x 3/8" knurled cup point .‘\
"KEY - Woodruff #9 ... .. .. eiiea e,

_April 1973

REQ'D

VPRI Y

:

b DO b b b i ek e ek et b



CASE MODEL 210 COMPACT TRACTOR a7 }
! BRAKE ASSEMBLY ‘ 1
- i
REF. PART NO, DESCRIPTION REQ'D
1 NS5 DRUM - brake {on transaxle) (order kit below) ........ . 1
2 126- 16 KEY - Woodruff #9 .. .....0cvvevnnua Setsacsaaan 1
3 178- 858 SETSCREW - 5/16" x 3/8" knurled cup po:mt C e s s riaae 2
4 C 21964 BAND ASSEMBLY - brake c s ae e, e s st e e 1
5 195~ 104 = WASHER - 3/8"flat ..., %v0ee... “reren Ceheeea s 5
6 132~ 48 PIN - cotter 1/8" x 3/4" ..... e et e 4
7 L 32763 SPRING - COMPIession v e voseosoveceeees N 1
8 131~ 178 LOCKNUT -~ 3/8" NCHEX v vnuveoeersa Ca i aea - 2
9 C 18988 IINK = brake o v e v vwesernnnsnnenan e . 1
10 ¢ 18985 LINK ~ clufch, forward .. ..u.orvmenncncesrnnen ‘. 1
11 129- ‘103 NUT = 3/8 " NC hEX v vvvvssnnnncnnnnnsnsennennens. 1
12 C 19552 TURNBUCKLE - 3/8" het NC 4 v vt v s eeoneerecsnnas 1
13 C 18986 LINK - cluteh, rear ..,,,..... . s e et 1
14 C 16379 ° SPRING - brake l0CK .o u v v v v e v v s s ononenssnnennns 1
15 C 1814% LEVER -brake 10CK ... v vv e nonenoen. “ s s v e 1
. 16 132- 310 PIN - cotter ... .. viceneennn . ceee 1
. 17 C . 18983 PEDAL ASSEMBLY - bra.ke/clutch Ceereeane e . 1
18 € 12975 - WASHER - brake shaft  ....... e aen e Ve 1
.\ 19 132- 336 PIN - cotter 1/8" X 3/4" ..t cinuinennanneennns 1
i 20 C 22048 KIT ~BraKe s o v evevevencsanninnens e eaee e 1
I , 21 C 21587 DRUM e R R e s ke i
i 22 C 21584 BAND ASSEMBLY =« v v evmvnnveennnnnnnsnns 1 ‘
[}
%
Printed in U8, A, ' October 1975




9 .

¢ . i

. CASE MODEL 210 COMPACT TRACTOR

EF. PART NO.

R
1 C 19539
2 € 11219
3 35012
4 C 19324
5 C - 11162
6 C 11163
7 C 18957
8 C 11165
9 C 11166
107 211- 5
11 € 11167
12 C 11168
13 C 11169
14 C 11170
15 ¢ 11m
16 C 11178
17 13- 440
18 92- 4
19 C 19540
20 C 11173
21 C 11174
22 C 19546
23 C 19536
24. A . 11538
25 ¢ 11m
26 A 27287
27 C 11179
28 C 11180
29 ¢ 11181
30 ¢ 11182
31 C 11183
32 °C 11184
33 C 11185
34 € 19547
35 C 11187
3 ¢ 11188
37 C | 11189
38 C 11222
39 ¢ 11190
40 C 1119
41 ¢ 11201
42 C - 11192
43 C 11195
44 ¢ 11194
45 C 11193

Printed in U.S,A.

C 18956 TRANSAXLE

GEAR ASSEMBLY - cluster (Includes two of Ref, 28)
SPACER ¢ s s ssasunan e e et nan IR IR
RING - SNAP * » 2« e s v e nssaana * 4000 v
SHAFT - input T h
GEAR -~ spur, input shaft - «-=+%.. temrae e
WASHER - thrust « -« « «« I R
SEAL AND RETAINER - 0il {Igcludes ref, 45) =+ + « «
SEAL - 0i]l s+ ¢t e vasvnunsonaanons
PINION- Dutput -------------------------
GEAR - Dutput L R R R R

DESCRIPTION REQ'
LEVER AND HOUSING ASSY, shift (Includes Ref. 2 thru 7)« « » »
RIN'G_Snap--u-.oo.- -------- L N I I ‘s e
RING - guad, shift lever ««+ - s s P ad e s bt n e .
© _ PIN - Shift 16Ver s s oo sosss oo et e et
HOUSING - Shift 16VET = » o » o s e v o 08 a s esusonsennes
KEEPER - shift lever =+« s ittt sa s et
LEVER-Shift't-o ------- L I T T T T
ROD ASSY, - shift (Includes Ref. 9 thru 12 and 24) SRR
SPRING = = ¢t ssanvmecennnes ceerraas e Pt a e
"BALL - steel L L I T T
FORK. - shifter LI LI R
ROD_Shifter(3rda_nd4th)----.---. ....... P
ROD ASSY. ~ shift (Includes Ref, 9, 10, 11 and 14) + ==« + o+
ROD - shifter (1st - 2nd and reverse)., +=»«+. R
AXLE_ transmission .': "4 v sna LI Pea e
WASHER = thrust e+ ¢+ v s v o L e
SCREW ~ 1/4" x 2-1/2" NC heX CAp s+ s s e o v u » EEEEEE v
LOCKWASHER - 1/4" s v v “e s aaacan t e e -
.GEAR..rmg e d e as et e e fedeereseanaan ..
PIN - dtrive L B I T T N T T o
BLOCK = dIIVE o5 e s 52 s 00 svsenean. Ceeesrtaceneaana
PINION - DEVEL » o2 s s« s v uvavennas B T T T
SHAFT AND GEAR ~ DIaKe  + » ¢ s s 6 6 oo a s anvonoenness
RING._Snap t s et A arat et SRR I s v e r s
SHAFT AND BEARING ASSY, - pinion +% «««« - RIS
BEAR]'_'NG._piniQn--.-.-----.. ..... v st e e eaas
GEAR ASSEMBLY - CIUStET o v v s 2 s « « & B T T T
BUSHING - cluster FEAr s e s s aasnn e et
STOP_Shj_fter BB e 4 e E b e e e s L
GASKET ~ case and cover R R ‘e e s
GASKET - shift lever housing s ev s, " ieea e e
GEAR - shifting (3rd and 4th} s+ e n vt e v v neas R
GEAR - shifting (1st - 2nd and reverse) «éssscsvoeaan
GEAR - DEVE]l + ¢ e m ettt ittt s tnnnancnnnnessennnn,
GEAR -idler oo aneeeas R .

LI N RNC I S Y

April 1973

o)

»-r—lr.aNmn—u—-m»-»—-p—ama-r-u—u—u—*m»—-HHNHMNHHmmmNHHHNNMHHHHHHHH

39

T vl o
, 1




CASE MODEL 210 COMPACT TRACTOR

REF, PART NO,

46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72

73

¢

76

i

OO(-‘)OOONOOOOOO"’JOOOO!‘—UOOO:DOOOiDO

o
-
1

126-
C
18%-

11196
19538
19537
412
53650
514

10314
10%3

Printed in U.S,A,
¥

"C 18956 TRANSAXLE

DESCRIPTION = _ \5

HOUSING - axle o »»auas ..

LI A

COVER ASSY, - transaxle (Includes ref, 54, 55, 57, 59 & 63)- -

SCREW - 1/4" hex washer head - self tapping

CASE ASSY, - transaxle (Includes zef, 54, 55, 57 & 6B3) ...
SCREW - 1/4 x 3/4" NC socket head v o v s s os s e e
PIN - dowel o v veessan ettt eie et e Ceanae .
SCREW - 5/16" x T/B"NCheX essveveoee D
. PLUG - drain, magnetic « s« st oaoasonunenca . .
LOCKWASHER = 5/16" v+ v s e v et taannenennanasns
BEARING"‘ ne_gdle ----- LI T T aas e . .
. BEARING - needle ....’...(.- ........... “h s e
BEA_RING-ba]_I...-;... ................ “s s as
BEARING - needle + -+ . D
BEARING - ball s+ +sas Ceeaae ek e s e m s e e
BEARING -needle  «sst vt s soennn’sacenss e s eseaa
SEAL-0il csvvssnasnn N v e saaaraa S e v i s e
WASHER - thr‘ust ------ LT T
SHAFT AND PINION L
BEARING - needle e re e aa e . 'f"' ....... . .
SHAFT -~ idler, reverse s s Cee e N Y T
SPACER - idler, reverse s sseseeasesea. SRR
IDLER - reverse -sseesssneesnas C et .
GEAR - SPUr s s s .. R s e e s . . .
BEARING - thrust « s+« s s . .‘.' ............. he s e
CARRIER. ASSY. - differential «ssov 100 eeate e
CARRIER ASSY. - differenticgl s s s aecasevee “r e e
BUSHING - carrier agsembly «ssooesu.an Cearaaas
”0” RING - a:x].e housin_g LI S T T T RO -. LI I TR LI .
WASHER - thrust «..... G ereca st e e s e
WASHER - thrust  «+ + s » e e et i s et m e s
PLUG-—\pipe LRI RN A L L T
RACE -thrust .+« vt v e nereronnrenncsna Ci s e
WASHER e v v vvnnrens ceseracnaran s eniaaenan
KNOB - shift Jever «.-vtiieuiurnnnetinanrennnas
BOOT - shift lever <+ cevivsroorsnenncasn S eseeaas
RING - boot mounting ««eveverencnsennas ses e saan
HUB - rear wheel R I I S U PP
SETSCREW « 3/8" X 1/2" NC SOC. s v ersnunens vee e
KEY - WoOdruff #18 « ¢ « v v v o v noconscneenoe Ceeaae
BOLT - mounting, rear wheel ».ssssas ses st encana

October 1975

—



L

S 2
o 2]
&

REF, PART NO.
1 C 18809
2 219- 404
3 C 17281
4 C 18811 °
5 164- 42
6 C 17249
7 C 17250
8 13- 614
] 131- 178
10  138-" 2054
11 ¢ 15564
12. 195- 521
13 ¢ 1706%
14 C 14525
1 C 13360
2 142- 23
3 113- 424

CASE MODEL '210 COMPACT TRACTOR ° . 43

Printed in U.8.A,

IMPLEMENT LIFT

DESCRIPTION
LEVER ASSEMBLY - implement lift «ccvvo o 0envaen LR 1
FITTING - Jube 45° « s e nennsaosacaronseannccanenass 1
SPACER - latech s+ e vceesautnnnnonannsana t e naa w e 4
LIFT —~1atch o o v o2 0 n 05 68 s 0 s 3 28 a8 nooomseessansas 1
SCREW -~ 5/168 x 1-1/4" flat head socket =+ -=«ssa=asu. . 2
BRACKET - mounting top erve e S e e e etk 1
BRACKET - mounting bottom =« « + s ¢ s o« Peresaarraaans 1
BOLT - 3/8xT7/8" NChex ese44-. sae s e s e e sy 4
NUT -10ck 3/8" s+ tviecanasenanasncasaansnvaneas 4
PIN - spirol 5/16 x 1-3/4" «eeseeceensnen. teerrreaan 1
SPRING - lift lever s e s s e s s s T e ean N e |
WASHER ~ 3/8x11/16" OD  «svassasueonsransonnsnns 2
,ROD - lift lever PUSH e v s v e e v o n st vanaaansanne T 1
BUTTON - thUImD « ¢+ s ¢ s s st s s annsesnnstasnrssnsaas 1
DRAWEBAR AND TOW HITCH
DRAWBAR «cas e T e e e w e e e s s e e s chiessreraas 1
LOCKWASHER - 1/2" zinc plated <« +svevaceass cee e 3
BOLT—l/le”NCt%xzmcpm&m ------ ceeev 2

—e T

October 1975




"

L3

a4 _— : c CASE MODEL 210 COMPACT TRACTOR as
. - I

- o | C16852 STARTER-GENERATOR
. - (DELCO NUMBER 1101875!
(USE A 70202 FOR SERVICE/

=t
jial
o e R e

"REF, PART NO, DESCRIPTION REQ'D

) 1 R 15106 BOLT ~through « « e s v s o v v oo o anneneuenonsonenneast 2

/ 2 A 43494 FEAME ASSEMBLY - commutator end s essvsesvneenaas 1

| 3 192- 20 LOCKWASHER - 5/16" - .... o S

, | & 4 A 40702 = KIT - stud (Includes items 16, 18 2nd 19) « e e v s vsvuunnen. |

: - . 5 A ' 72039 HOIDER KIT - ground Brush s e eevveeevnssnannnn.. 1
. ; g @ & A 72040 HOLDER KIT - insulated brush  ««ev oo v vnvnnnnnncone. 1

J 7 A 72038 BRUSH ASSEMBLY « vt runcunnnnonderevasanans 2

’| 8 R 15090 ARM - brush preSsure -+ eseasennesnnconesvwensnas 2

\ < g R 16161 SPRING -brusharm «-+reovtoneanen. teesnsnarras 2

o Vi 10 A . 72042 | COIL ASSEMBLY - field R, = vuvsnrnnnrensrnonnns 1

%g "luﬁfl,,,, 11 A 72048 STUD - armature terminal « « o v v v s v v v v v e encnens.. 1

§§ ﬂ% 12 R 16147 ‘BUSHING - insulated, armature stud -+ o+ v vvosnnannnn.. o1

= N £ 13 A 41927 WASHER - armafure stud  «csevrvnnecntinsnnnanans, 2

' 4’/[;]‘- S —) 14 129- 18  NUT - terminal stud 12-24 heX evecvesnvnvnnasiaesns 4

N 15 192- 17  LOCKWASHER - terminal Stud #12 »«eeerenonvrcraaca. 4

16 16148 WASHER - insulated, field stud (Order A40702) ++vevoeea. 1.

17 72043 COIL ASSEMBLY - field LLH, «-caveecneennonsannes, 1

18 SS . STUD - field terminal (Order A40T02) + «eennnvenvesns 1

15077 BUSHING - insulated, field stud {Order A40702) « « v e v v ewwes 1

20 25447 INSULATOR - field €Ol + v o v vt vnansanannsennneeas 2

- 8 a2 & 4« & 8 =2 B s a = a

21 40736 SHOE -POle s+ o s s s nnnccnnnebonunesses e

22 40736 SHOE = POLE a4 vt o s sosnomanounonenens e,
23 . 43495 ARMATURE ¢ v vt etnuncsenannnnnans e
24 26- 111 KEY - Woodruff, armature -+ veeuoeraas caeee
25 42127 SBCREW ~10l€  r v vt s ansnstsnsnananaas c e >
26 Ss BODY - gtarter, generator (Order C16852) .. teeas
27 41859 SCREW -~ 10-32x1/2"round head + .+« v s saaenaa

44433 RETAINER ASSEMBLY - bearing ... .... .

.
'
e i o e I P S S R S P P

‘A

N

A

A .

. *30 NSS GASKET - ball, drive end {order Ad4433). - + .. s e
31 A 43356 BEARING - ball, drive end « s evunveiiinnninnnn,,-
| © 32 A 72046  FRAME ASSEMBLY - drive end v e v e v evunennnnenn,,

33 A 72047 SPACER -pulley « - tonsnerocnacannns Ter e s e
34 C 14344 PULLEY - starter, generator drive .+« +sveonesuoeanenas
35 192- 116 LOCKWASHER - 11/168" plated -« se vt nnauinmeunenn. .
36 A 25546 NUT - armature shaft,driveend « v v v e v v vinnniuwsean,
37 A 43498 RETAINER - grease .|-....... et et s e s s ey
*38 NSS Cr i reeia e

SEAL - (order A44433] S e m e s e

*Bearing retainer gasket and felt seal not required. Order A44433 retainer .
- assembly for servicing all starters. !

Printed in U.S,A,. October 1375




46

e
3

7
W
W

I
R

s

S
il

d

\((’

mm-&mm»&wmww

40

CASE MODEL 210 COMPACT TRACTOR

PART NO.
R 15106
A 72104
R 15087
A 25461
A 72039
A 72040
A 72038
R 15090
A 25423
A 72042
A 72048
R 16147
R 15079
129~ 18
192- 17
R  -16148
A 72043

. N8§

R 15077
A 25447
A 40736
A 40736
A 72041
126- 111
74- 810
NSS
173- 237
192- 18
A 444383
NSS

A 25441
A 72046
A 72047
C 14344
192- 26
A . 25546
A 43498
NS8

. NS5 Swgy

A 40702

A70202 STARTER-GENERATOR

{(DELCO NUMBER 1101970}
DESCRIPTION

BOLT - through (Includes washer)

FRAME ASSEMBLY - commutator end

RING - bearing retainer

“«- e st w

BEARING - commutator end ball

~HOLDER KIT - ground brush

HOLDER KIT - insulated brush

BRUSH ASSEMBLY «-+...
ARM - brush pressure «».«.

SPRING - brush arm =« e« v

COIL ASBEMBLY - field R.H,
STUD - armature terminal

LI s

BUSHING - insulated, armature stud
WASHER - armature stud c e meaa
NUT - terminal stud 12-24 hex

LOCKWASHER - terminal stud #12

WASHER - insulated, field stud

COIL ASSEMBLY - field 1.H,

L ]

L s . .
. .
s v & 4 a2 a
a4 s a & & 3
L N N )
a

s & F & ¥
« s
“« B 8

STUD - field terminal (See Ref, 40) -« - - ..

BUSHING - insulated, field stud (Order A40702)
INSULATOR ~ field cOil =« s+ von e

SHOE - poley, plain +« - - ..
SHOE - pole, noticed -+ .-
ARMATURE ++ovevtns.s
KEY - Woodruff, armature .
SCREW - pole e+ e evnnnss

SCREW - 10-32x1/2"rd. hd, =+ ...

4 a2 = s e e 8

« & & &

« v ¥ w .

« & B 2 s »

= -
[ a
" P s & 8 & e & & € p
« s 4 & & & & 4
T & &+ s 4 & 3 3 a4 a4 * 4 e & «

BODY - starter, generator (Order A70202) ..

‘LOCKWASHER - 3/16" plated

RETAINER ASSEMBLY - bearing
GASKET -~ bearing retainer (order A44433) ...
BEARING - ball, drive end .... e e

FRAME ASSEMEBLY - drive‘end
SPACER ~pulley . vvvvvvuannn.

PULLEY - starter, generator drive

LOCKWASHER - 11/16" plated .
NUT - armature shaft, drive end

RETAINER - grease . .. ...
SEAL - felt (order A44433)

SPACER -~ armature shaft, inner
KIT - stud (Includes items 16, 18 and 19) ..,

*Bearing retainer gasket and felt seal not required,
Order A44433 retainer assembly for servicing all starters,

Printed in U.8.A. .

LI I I I

LR T

" s o+ 4

. A e e

=
8
w]

LA A A N R S L e Y Y R T T TR R

Qctober 1975

* o e w 4 2 s ¥ 1 % = o oW a

P

HHI—'D—'D—II—IHHI—-‘I—ll—lewHNl—-hl—'l—‘b—*NHHHHL&.&MHHHNNNHHHHHN

47



48

u

| r

CASE MODEL 210 COMPACT TRACTOR

REF, PART NO.
1 C 19120
2 _C 17187
3 C 14565
> 4 C 14566
5 .C 18998
? 6 C 14553
7 A 70221
8 C 16852
8 A 70202
9 c 14537
10 C 17186
,B 50213
11 C = 22571
12 C 18197
13 KO 231281
14 Vv 34426
15 C 17275
16 M 20007
17 A 27251
18 Vv 34433
19 KO 230722
20 C 18115
21 C 19055
22 223> 20
23 ¢ ' 21535
24 C 17763
. 25 C 19286
26 C 19287
27 C 18203
1 A 20965
2 B 50255
3 10934
4 A 40855
5 B 50223
6 B 50273
7 173- 73
i 8  193. 4
9 NSS 3
10 =* NSS
11 B 50224
12 10927
13 NSS
14 B 50293
‘150 129- 105
_,) 16 192-° 23
17 10923
18  113- 209
- 19 192- 21
, 20 129- 103
21 A 34046
A 43182

Printed in U,5.A.

ELECTRICAL SYSTEM
13

DESCRIPTION |
HARNESS - wire

WIRE - ignition switch to solenoid (YEHO\;J -8"’). _
CABLE - battery to solenoid (red 10-1/29 ,

CABLE - battery to ground (black 12 . . .
SWITCH - strip . ;
SOLENOID - start . .. ........00...
REGULATOR - voltage, 12 volt

LR B N 2 I R R R

STARTER - generator 12 V. (Repairs page 4'5) Delco. No. 1101875
STARTER - generator 12 V. {Repairs paged7) Delco No. 1101970

CONNECTOR - headlamp

LAMP ASSEMBLY - warning, generator indicator ,

BULB - generator indicator (red)

LI I )

HEADLAMP ASSEMBLY - 12 Volt (Repairs page 51)

BATTERY ~ 12 volt
COIL - ignition 12 volt ,.,....... .
COVER - breaker contacts P ae e n e
\WIRE - regulator ground to solenoid {white
'SPARK PLUG - (Includes gasket) ..

GASKET - spark plug  .......
CABLE - high tension
CONDENSER et
SWITCH - strip

FUSE - 20 amp, (used in C19120 harness)
SWITCH - ignition

KEY - ignition . , .
CONNECTOR - headlight extension .
WIRE - headlight extension . e e e e
WIRE - PTO switch to clutch switch (black

TAIL LAMP

LAMP ASSEMBLY - flood and tail .
MOLDING - lamp retaining , , . .
SCREW - molding ., .:1........
LAMP - sealed unit
BULB - red 15 C.P. 12 volt
WIRE - switch
BCREW - wire
WASHER - 1/4" lock ,.,....
SWITCH -~ (see kit below). . ..
KNOB - switch {see kit below),
NUT - stiteh . .........
SPRING - terminal |,
BODY s e a e e e s

" TERMINAL - wire ..
NUT - 1/2" NC hex -
WASHER - 1/2" lock R
WASHER - bearing ,.,...........

BOLT - 3/8 x 1~1/2" NC hex, zinc plated

LOCKWASHER - 3/8" zinc plated

NUT - 3/8" NC hex, zinc plated

BRACKET - mounting, tail lamp _ | .

KIT - switch (includes knob) o v ' n ... ...

.
-
= 2 s 2 e & & &

WIRE - solenoid to safety switch (black 17")

* & 8 5 & 4 g om & = m

LR I ]

am

= & & & & & s ® & A s o oa

. s " s 8 e %
* & s ®F B 5 a2 e & 4 3 « = 2

* v 8 ¢ 8 s 2 s e a
.

= 2 s * B s s =
.

L

; .

14")

.
. 5
L I T T

Qctober 1975

Ll - i e g I e T J gy e N SV

Lol ol e il e e e P N I I 3 SPUR VI

[ S

49



3

8
o

R , (j;SE"MQDEL 210 COMPACT TRACTOR
ELECTRICAL SYSTEM HARDWARE

- REF. PART NO, . DESCRIPTION . R
1 C - 14060 NUT - backup 3/4™ . .ie e neeasiveoncsmassssnnnnans
) 2 C 17921 NUT - escutcheon 3/4" [ ... e it annnanennanaannnnans
3 9 10836 NUT -speed type " oo s v cn e mc s tn e et s ctoneansans
4 187- : 485 SCREW #10 x 5/8" self-tapping hex, zinc plated ....-...c.
5  181- 629  NUT - Speed type U™ v e ee v oocrvosnnomnennnasoenss
6 187- 1047 SCREW - #8 x 1/2% self-tapping round head, phillips « .+« ..o
C 22571 HEADLAMP ASSEMBLY .. .c.eensrnnceracanscaaines
7 NS8 RECEPTACLE - headlamp {order C22571}) +...cciaven-
. g C 14305 BULB-headiamp ..cecuernvoenscnnnanassnssces
8 C 14304 GASKET - headlamp « v v vevennecocanansenennss
10 C 22573 LENS - headlamp... s cv .« O T T L T T .
11 113- 108 BOLT - 5/16" x 1" NC hex, zinc plated. « v v et e s s s v avaenan
12 193- 29 LOCKWASHER - 5/16" internal tooth . ... euearosacss

13 185- 520 WASHER - 5/16" plain, zincplated ... .o oeeernnvaans=-
14 129~ 102 NUT - 5/16" NC hex, zinc plated « v v o s o s s s e v 0 e nn
15 111~ 202 BOLT - 5/16" x 3/4" NC, rd. hd., square neck (batt. positive). . .
USED PRIOR TO 5/H 9685953 ’ 16 111~ 108  BOLT - 1/4" x 3/4" NC, rd. hd., square neck {batt. negative): . .
v 17 129- 101 NUT;1/4"NChex e esas s s revanse st aeiaasuuena
i8  113- 102 BOLT - 5/16".x3/4" NC hex, zinc plated « o s v v s v a v s uwvnn-
19 193- 70 LOCEWASHER - # 10 externaltooth ¢ vecv it innns
20 129~ 122 NUT = 5/1B8" NF BEX v e v vwuccceenaascsaannnccannsns
21 C 14599 BRACKET - starter generator adjust ..... R R I
22 12G- a7 NUT -~ #10NFhex ........ et s s arms s s aneasase iy ma
23 192- 18 LOCKWASHER - #10 ... .., ... e e s meena e s e e mee
24  159- 131 SCREW - # 8 x 5/16" NC fillister head « « s o s e« v s s'a a0 s n=n .
25  22- 58 BOLT - 5/16" x 1/2" NC hex, self-tapping. - « <« c oo e v aeeson
26 187- 1844  SCREW - # 10 x 1-1/2" UNF sel-tapping  «eccoeeeveenn- .
27 C 18788 SUPPORT - starter generator ....ueeersncnssvcsaass
28 13- 612 BOLT - 3/8" X3/4" NC HeXe vr oo ennecantoanrenannnnn
29 192- 21 LOCKWASHER - 3/8" & . i s vevuoenannnconesennoancss
’ 30 C 18999 SUPPORT -~ starter generator adjust ...veveencencnans.
' 31 C 17546 GROMMET - Wire ", oo v s vavenrssnsnsmnansnscuncssans
Z 32 182- 523 SCREW - #10 x 7/8" binder head .4 . cccavovenns c e ean
33- C 19254 WASHER - nylon 13/684"™ ... iieesenvonnsnsesssasnnsa
34 129~ - 17 NUT - #10-32 SQUATE .o s s eecccsosnsnnosvacssroasss
35 195- 513 WASHER - # 10 © i ivseennceonsesasnasnsnsanannss
3 C 19246 HOLDER « strip switch 4 v v i v avnvnranoaronsavenses
an o126- 3% NUT - # 10 - 32 hEX & i verneasnscnsncasocnnsssonnsnsiss
C CLIP-wireholder ", . ...ieenvransannnscnnsannsss ..

19521

Printed in U5, 4,

’

October 1975

T gl T M GO R e b B DO RO DS GO D G0 s B S e = B DO T DD DD e DO R s e s




52

CASE MODEL 210 COMPACT TRACTOR 53

'BREAKER CONTACTS

REF., PART NO.

DESCRIPTION

I

T SAHR [HAGL

FaGanGE -
L
L ANIO MENIHAL i .
SIOE INGIND & -
CRUTION w3t | uhs -
GIMUURTING THALTGRR UR MARIN ' . .
O THALIUR AND/DH ATIALHMI R

SHIFT PATTERN : :

GENERATOR ’ I

) CHOKE THROTTLF
® |4
gorarrosy o
¢ Acaution / @
KEEP ALL SHIELDS.IN PLACE -
’ HEFOAE LEAVING CFERATOR'S FOSITIIN

m—

BMUT OFF ENGINE
REMOVE ICNITION KEY
WAIT FOR ALL MOYEMENT TO STOP
BEFORE SERVICING MACHINE ATTACHMENT
REEF FEGFLE AMD PETS A BAFE DRIVE
CISTANCE AWAY FADM MACHINE

SHIFT TRANSMISSION TQ NEUTRAL
SET FARKING ORAKE
DHBENOAGE ATTACHMENT CLUTGCH

y & 4 ‘65 Fry. 1
OFF g
oz ‘ | _
on 1% GASBDLINE g&mu BRAKE|
(E¥AAT) @ DNLY % . [P oFr

® 0 ORN O

Printed in U,S.A. October 1975 °

REQ'D
1 NSS LEAD - breaker contact (Order from local supplier) « -« =+ <+ + 1
2 KO 275182 CLIP - wire -----«uaveaaas et R 4 st e ca st sy e 1
3 v 34433 SCREW - # 10 x 3/8" round head, zinc plated =+ -+s--vee.n. 4
4 v 34831 ROD - breaker contact push =+ 2 e sa e R 1 y
5 v 34428 COVER - breaker contact . «s s o tomacrconnennnan.. cene 1
6 v 34423 GASKET = COVEL » * % s 6 ¢ s 2 8 0 6 anenmesonsansesaa seees 1
7 187- 408 SCREW - # 68 x 3/8" self-tappings « « = ¢ = = v ¢ v o 0 v n s seeeres 1
8 173- 224 SCREW - #8x1/4" NC round'head ««-ssenevrvencaneran 1
9 193~ 5 LOCKWASHER - # Binternaltooth -« - v - v ev v e nincnnvan, 1
10 KOA 220474  POINT SET - breaker contact =+ --.... R 1
11 NSS BRACKET - breaker contact - ....-- AR I 1
) DECALS
1 321- 2489 DECAL - hood L.H, +----.--. e esresaes e e daaaa 1
2 321- 2498 -~ DECAL-hood RH. -++vcvavennnnnans chs e aeeran T
3 321- 2502 DECAL - instrument panel (used prior to S/N 9685953) -+ - - 1
© 3" 321- 2623 DECAL. instrument panel {used §/N 9685953 and after) «««. 1
C 4 321- 1423 DECAL - "CASE" on seat back -+ ... creelee e I

5 321- 1786 DECAL - ignition switch = -+ *sssr s eivrennn. reeees
6 C 14066 DECAL - gasoline **=-**ses v ---n rersresr e 1
7 321- 2487 DECAL - caution {used prior to §/N 9685353) <=+~ --" R |
8  321- 2110 ° DECAL - parking brake =-=-=-==-- R SR |
g 321- 2111 DECAL - attachment drive (used prior to 86859583} <« *--*+** |




CASE

REF. PART NO.,

MODEL 210 COMPACT TRACTOR 88

J21 SLEEVE HITCH

Iu'.:l ¥ 3
DESCRIPTION - REQ'D" |
HITCH ASSEMBLY

HANDLE - lift

ks sD rt e

LOCKWASHER - 1/2"". v . 000 .. . ‘ .
NUT-1/2”NCITEX ---on-scoot&*-o-c--c..-c-------

(RSN LECRE I B B R A )

PIN - drawbar .......c000.. Neeeasnaenan
WASHER ~ domed © . ... .
J-BOLT - adjusting e « « « v a0 s . . .
WASHER-'?/IG"ﬂat --..-o--ou--.oo---:-oc.-nnn
PIN - cotter 1/8" x 1 .
WASHER,—3/4"ﬂat LR R B I R N I A [
PIN - cotter 3/16" x 1-3/4"
SPRING - assist s e m e s s s e s e st
BOLT - 3/8" NC x 1" (Replaces transaxie mounting bolts

when attaching spring brackets}) ....
BRACKET - spring attaching LLH. ShOWN s+ e e v vv e aens
BRACKET - spring attaching R.H. not'shown
BOLT - 5/8" NC 1-1/2" hex
NUT - 5/8"NChex .+euvvuuvenn

L I I B I A I B I I )

* & = =

L I L B N I R )

4 5 4 3k a e

" LOCKWASHER - 5/16"

SLEEVE - pivot
BOLT -~ 1/2" NC x 2" hex
LATCH - hitch

BOLT - 5/16" NC x 1" hex

BOLT - 3/8" NC x 2-1/2" hex

----- [ A I N A B )

LI I Y ]

. s s 8.

L IR )

LR R Y
® v 200 o

LR A BB I O R I )

s = &

1 Cc 19514°
- 2 c 19497
N3 13- 42

4  192- 23
5  120- 105
8 C 14568
7 C 16097
8 C 19502
9 195~ 529
10 132~ 48
11 ~195- 545
12 132- 308
13 C 198501
14 113- 207

15 C 19516

" C 19517,
16 113- 607
17 120- 107
18 C 19499
19 113- 421

. 20 C 19496
21 113- 257 -
22 113- 103
23 192- 20
2¢ C 19498
25  129- 103
26 129- 102

4

Printed in U.S.A.

NUT-5/16"I‘IEX LI )

« & a2 & 8 & s & % a

BRACKET - lift stop . ....
NUT - 3/8" hex

""’f‘""‘."".""
!

- & * 2 a2 & & & 2 ® 4 »

4 % & 2 2 & v a v e s

P
's/".
LR R N I ]

.
[ ]
.
.
.
L ]
.
B b PO DO = DI DS DI PO o 0 B DO DD DI b b e DD s O GO

® 4 8 8 E g 4 E s

e
[

October 1975



,@'--'- ) ’ | -

-~

1

CASE MODEL 210 COMPACT TRACTOR

. D8 WHEEL WEIGHTS
REF, PART NOQ, DESCRIPTION

2 111-, 532, BOLT -1/2 x 3/4" round head, square neck, NC, |
zinc plated

| , ! ® -
‘ Ao j .
! <« '| - .
‘ . i .
- i
f - -
[ -
r "' i -
.
£ ;
\
- * ®
-
‘ﬁ .
k] -
- 1
. . v A
R .
e “ R
\ 1 - . @ '
. 3 . Y
- 2
! - L 4 L] \‘\
.. . 5 Lo ) } i .
J £ AN L \ . . \
. ‘ £ R * : - .
e, . _ ! \
4 - \‘
. , q \ . | -
I Tt - -
! . . A a
. . X . - . ) Printed in U.S.A, . % April 1973
N i = ¥ / F— ' H - A
N , /4_- 1 . I . } \_ -
-
. . ¢ .
o - | \
- L4
. . . s v~ ] \

T a 1  Nss WEIGHT - wheel 12" (Order as Machinery Item) ,,_ ... ..

'-nn.--oyn----po-lo--.--..n

8 192- 23 LOCKWASHER - 1/2% zinc plated *| || [l it 7 o
4 129“ 105 NUT_I/ZHNChex-uvl-n.---c-n:--.---.--.--l--ho



-
i

CASE MODEL 210 COMPACT TRACTOR - 59

MODEL HI8 FRONT END WEIGHT BRACKETS

-~ A .

REF. PART NO, DESCRIPTION - Y. REQ'D
1 C 16581 BRACKET -~ mounting ..... carsaaseses S T |
2 C 17161 BRACE = r2al ... eveenss Gt e acetrs st renen s en 1
3 C 17162 BRACKET - weight mounting .....cccevecucnssrennes 1
4 113- 417 BOLT - 1/2 x 1-1/4" NC hex, zinc plated  + s v eeeesn- s ees B
5 113- 443 BOLT - 1/2x B-1/2" NCHEX v v s vvecvvsnseoeconrsas . 2

.6 25~ 108 ° NUT -1/2"NChex, zincplated . v v e eerosoorensss 8
7 192~ 23 LOCKWASHER - 1/2" ...... v eereareaens re e, 8
8 195~ 533 WASHER -'1/2" zincplated ...,....c0vtecenvosen seae B

MODEL Hi13 WEIGHT BOX |
1 C 17859 FRAME - weightbox ........ ereseenanaens eeeas 1
2 C 17863 BOX-WEight~.-..cu ---------- . «m 8 LI ) - 1
3 C 17860 SUPPORT - weight boX . vevunonaas ceeiedeaneaann A
4 ¢ 17836 PLATE - hitch  .,,...... e e rramresnes R B
5 111- 317 BOLT - 3/8 x 1" -round head, squareneck :s....00ceveew 3
6  113- 207 BOLT - 3/8X1"NCHheX .uvevnvecessonannns cenne. 4
7 129- 103 NUT ~3/8"NCheX vuvvewennuaon eeesesaanenn cene. T
& 192- 21 LOCKWASHER - 3/8" .4 e ennnen cesemenens R
.9 195- 525 WASHER - 3/8" . . ...cvvenn Ceenaaeaaen R |
0~
N
QK
(:“'
|“‘
- I
i
[}
@ A
(-3
=
' Printed in U.S.A, April 1973




\F\

&

60 61
NUMERICAL INDEX
: NUMERICAL INDEX PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
PART PAGE REF. PART "PAGE  REF. PART PAGE REl o NG NO NG, NO. NO. NO. NO.
NO. NO.  NO. NO. NO. NO. NO.. NO. NC ) # :
, C 15672 33 17 C 18153 25 11 C 19448 41 9 4
10923 49 17 A 72047 © 45 33 C 11205 41 61 C 15672 35 4 C 18197 49 12 C 19449 5 8
10927 49 12 A 72049 47 33 C 11208 41 60 C 15718 23 3 C . 18203 49 27 C 19450 41 80
10934 49 3 A 72048 45 11 C 11207 41 62 C ~ 15721 23 1 C 18711 31 12 C 19472 23 -
35012 39 3 A 72048 47 11 C . 11208 41 2 ¢ 16097 55 7 C 18733 25 30 C 19496 - 55 20
40035 9 20 A 72077 17 3 C 11209 41 84 ¢ 16129 27 8 C 18777 29 2 C 19497 55 2
40035 11 28 A 72078 17 8 c 41 65 ¢ 16170 25 2 C 18779 29 3 C  .19498 55 24
A 11538 39 .24 A 172083 17 15 C 41 66 C 16200 31 4 C 18786 29 18 C 19499 55 18
A 12652 41 53 A 12092 17 2 C 41 67 ¢ 16239 25 23 C 18788 51 27 C 19501 55 13
A 20965 49 1 A 72099 17- 5 C 41 1 ¢ 16351 25 28 C 18793 19 3 C 19502 55 8
A 25423 417 9 A 72103 17 t11 e 39 2 ¢ 18382 a5 12 C 18794 19 4 | C 19514 55 1
A 25441 - 47 31 A 72104 a7 2 C 39 38 ¢ 18363 1% 17 .C 18809 43 1 C 19516 55 15
A 25447 4520 B - 50213 a9 - C 41 73 ¢ 1p364 25 4 C 18811 43 4 C . 19517 55 -
A 25447 47 20 B~ 50223 49 5 C 15 18 ¢ 16373 25 24 C 18812 29 1 C. 19521 51 -
T A 25461 47 4 B 50224 49 " 11 C 15 19 ¢ 18374 25 25 C 18814 11 43 C 19536 39 23
A 25546 45 36 B 50255 49 2 C 29 "B ¢ 16379 37 14 C 18825 21 4 C 19537 41 48
A 25546 4. 36 B 50273 49 6 C 29 3 C 16404 o7 2 C  18890- 25 17 C 19538 41 47
A 27001 9 23 B 50293 49 14 C 29 13 ¢ 16429 27 7 C 18907 .23 2 C 19539 39 1
A 27251 917 C 10263 29 1 C 29 5 “C 16446 27 14 C 18908 23 15 C 19540 39 19
A 27281 3 28 C 10314 29 2 C 29 6 C 16447 27 14 C 18918 3/ 12 C 19541 41 69
A 27365 11 39 C ~10314 41 84 C 19 2 C 16448 18 3 S C 18919 85 . 13 C 19542 41 70
A 27999 41 55 - C 10372 ‘13 13 C 29 "9 ¢ . 18449 19 ] C 18940 .23 17 C 18544 41 76
A 30881 29 10 C 10446 41 81 o} 31 20 ¢ 16581 59 1 C 18942 25 . 1 C 19545 41 77
A 34046 49 21 e 10487 .41 78 C 37 18 ¢ 16602 a1 18 C 18957 + 39 A C 19546 39 22
A 37247 21 1 C 10657 15 14 c 29 7 C 16786 23 13 C 18960 33 20 C 19547 38 34
A 39519 21 8 C 10878 15 3 43 1 ¢ 16796 15 20 C 189560 35 14 C 18552 37 12
A 40702 45 d C 10822 a1 4 gﬁ, 13605 29 16 C 16852 49 8 C 1891 351 C 19553 % . 8
A 40702 40 C 10836 51 3 | - C 14060 51 1. ¢C 17067 43 13 C 18%4 - 35 2 C 19688 3330
A 40736 45 2t C 11162 39 5 |\ C 14086 53 6 C 17152 27 4 C 18986 33 11 C 19767 21 15
A 40736 4 2z C 11163 39 6 ‘C 14157 15 15 ¢ 17161 59 2 C 18968 33 29 | C 19803 23 -
A 40736 a7 C 11165 39 8 | C 14200 31 8 C 17162 59 3 C 18969 33 14 C 18811 25 1
A. 40736 41 22 . C 11166 39 9 C 14201 31 “1- ¢ 17164 33 10 C 18974 33 7 C 19867 21 12
A 40855 43 ¢ 1. ¢ 11187 - 39 11 C 14291 23 & ¢ 17164 35 9 C 18978 33 12 T 19869 33 4
A 41927 45 13 C 11168 39 12 C 14304 51 9 'c - 17186 49 10 C 18979 33 1 C 20035 - 21 3
A 41959 45 27 C 11189 39 13 C 14305 51 8 ¢ 17187 .49 9 C 18980 33 19 C 20036 21 7
A 42127 45 25 C 11170 39 14 C 14334 29 12 ¢ 17249 43 B C 18981 33 28 C 20037 21 2
A 43182 49 - C 11171 39 15 £ C 14344 45 34 ¢ 17950 43 7 'C 18983 37 17 C 20053 21 20
A 43356 45 31 C 11173 ° 39 20 C 14344 47 3 ¢ 17275 49 15 C 18985 37 10 C 20056 . 25 4
A 43494 > 43 2 C 11174° 39 21’ C 14345 15 7T 17281 43 g C 18986 37 13 C 20082 25 36
A 43495 45 23 C 11177 39° 25 C 14399 11 26 ¢ 17548 . 51 31. C 18988 37 97| C 20093 21 5 .
A& 43498 45 37 C 11178 39 16 C 14500 25 14 ¢ 17574 15 18 C 18989 15 1] c 20107 21 7 14 -
A 43498 47 3 C 11179 39 27 C 14506 19 4 C 17636 59 4 C 18990 21 3 C 21584 a7 22
A 44433 45 29 ¢ 11180 39 28 C 14525 43 14 ¢ 171717 19 -1 C 18992 31 5 C 21587 T 21
A 44433 47 29 C’ 11181 39 29 C 14534 21 12 ¢ 17718 19- 2 C 18996 21 1 C 21595 49 23
A 70062 29 g9 “C 11182 39 30 C 14537 49 9 C 17783 49 24 C 18098 T 49 5 C 21596 23 11
A 70090 5 5 C 11183 39 31 C 14553 49 6 ‘C 17859 59 1 C 18999 51 30 C 21679 19 35
A 70185 29 B C 11184 39 32 C 14565 49 3 C 17860 59 3. C 19009 29 18 .C 21679 21 11
A 70202 49 8 C 11185 ag 33 C 14566 49 4 C 17883 59 2 C 19021 15 15 C 21681 » 33 26
A 70221 49 7 C 11187 38 35 C 14568 55 © 6 ¢ 17921 51 2 C 19053 5 1 C 21882 ad 7
A 72038 45 7 C 11188 39 36 C 14599 51 21 ¢ 18014 31 .2 C 19055 49 21 T 21795 33 21
A 72038 47 7 C 11189 39 37 C 14690 15 23 ¢ 180186 31 1 C 19120 49 1 C 21814 . 11 1
A 172039 45 5 C 11190 39 39 c 14906 11 44" C 18017 31 21 C 19213 5 2 C 21994 37 4
A 72039 41 5 C 11181 ~ 39 40 C 14906 21 11 ¢ 18097 g 24 C 15246 51 36 | C 22048 o820
A 72040 45 6 C 11192 39 42 C 14953 11 | 38 ¢ 18097 11 34 C 19254 . 51 33 C 22571 49 11
A 72040 47 6 C 11193 39 45 C 15096 31 16 ¢ 18097 13 6 C 19283 25 32 c 22571 o1 -
A 72041 47 23 C 11194 39 44 C 15183 25 5 C 18098 19 14 C 19286 49 25 C 22573 51 | 10
i ;2042 45 10 C 11195 39 43 ¢ 15184 25 61 C 18099 19 30 C 19287 49 26 Cc 22671 23&-\ g
204 47 10 - C 11196 41 48 C 15410 217 8 C 18101 g 18 C 19324 39 4 C 22698 1
A 72043 45. 17 C 11200 41 54 C 15514 33 -23 ¢ 18103 11 12 C 19362 - 21 1 C 22699 11 a3
: A 72043 .7 17 | ¢ .11201 39 C 41 C 15515 23 7 C 18115 49- 20 - C 19397 35 10 ¢ . 22700 1 31
‘ W yaoes. o 2 |. ¢ 1120 41 56 C 15557 23 B C 18147 37 15 C 19417 27, 8.0 C ‘22738 13 o
. 6 C+ 11203 41 57 C 15564 43 11 C 18150 25 17 '
) .- - C 11204 4] _se



. 63 |
NUMERICAL INDEX PART pace prr. TUMERICAL INDEX |
¢ PART PAGE REF. PART PAGE REF. PART PAGE  REF,~ No NO NO. PART PAGE REF. PART PAGE REF.
* NO, NO.  NO. NO. NO.  NO. NO. NO.  NO. : - NO. NO.  No. NO. NO. NoO.
92738 15 13 KO 235353 13 4 R 15087 47 3 Hi-- 1 19 5 128- 102 5 10 173- 215

g 221738 17 2 KO 235447 17 10 | R 15090 45 8 11;;‘ 10513 215 7 129- 102 _ 15 19: | 173 op4 é? 251;
C 23049 15 t KO 235448 17 9 R 15090 47 8 111~ 108 o 16 129- 102 25 27 173- 237 47 27
C 23049 11 - KO 235476 - 19 25 R 15106 45 1 111 208 o ég 129- 102 33 25 175- 436 15 10
C 23086 7 25 KO 235496 19 12 | R 15108 47 1. 11127 509 o 129- 102 51 14 177- o4 5 7

C 23108 13 8 KO 235573 9 17 .| R 16147 45 12 111~ 258 ! 13 129- 102 55 26 178- 858 a3 3 -
C 23108 15 2 KO 235631 7 10 | R 16147 47 12 1. oo . 128- 103 - : 5 8 178- 8o B g0
C 23147 19 22 KO 235652 15 5 | R - 16148 45 16 N1 o 5 g 129- 103 11 4 175 oo 3 °
¢ 23245 23 10 KO 235748 11 42 | R 16148 47 16 3. s o . 129- 103 33 13 | - 1B2- 523 51 32
¢ 23391 23 18 KO 235757 11 29 R 16161 45 9 LI i 5 129- 103 37 11 187- 408 53 7
C 23506 23 18 KO 235757 13 5 R 16287 9 19 13- 102 ot 129- 103 49 20 187- 485 51 4
F 19633 41 88 KO 235818 11 35 R 16287 1 27 113 103 o 18 129- 103 55 25 187- 1036 35 i1
F 19892 17 1 KO 235826 7 14 R 16287 13 2 113 1o 19 7 129- 103 59 7 187- 1048 29 © 11
F 19892 7 - KO 235901 15 11 R 21491 41 63 113- 103 11 129- 105 49 15 187- 1047 51 6
F 53650 a1 50 KO 236364 9 22 | V34346 7 26 5 1o 51 11 129- 105 55 5 187- 1073 41 85
" F 59014 23 14 KO 236675 11 4 V34404 15 5 113 1 152 22 129- 105 57 4 187- 1844 51 26
HO 43034 19 16 KO 237064 13 17 vV 34418 19 31 115 123 p_ 16 129- 107 55 17 192- 17 45 15
KO 200380 17 -1 KO 237277 11 49 | V34418 19 27 113 208 PR < 129~ 122 51 20 192- 17 - 47 |5
KO 200380 17 6 KO 237421 5 e |V 34421 19 34 s oog, 2 22 129- 125 29 15 192- 18 19 5
KO 200383 17 4 KO 237423 5 -10 vV '34423 13 7 113~ 208 _3; 13 123- 143 11 46 192- 18 25 . 8
KO 230011 7 20 KO 237455 19 26 | V34423 53 6 113 507 : g 129- 325 29 17 192- 18 47 g
KO 230170 7 16 KO 237520 15 4 V 34426 49 14 113- 207 03 129- 409 5 2 ~192- 18 51 23
KO 230170 11 g KO 237658 11 5 | v 34426 53 5 113, 209 o 128- 409 7 1 192- 19 25 34
KO 230675 17 1 KO 237658 13 15 V 34433 49 18 113 01 o1 g . 129~ 409 19 11 192- 20 5 g
KO 230722. 49 18 KO 237727 13 1 V34433 53 3 113- 207 - 23 is , 129- 504 15 22 19¢- 20 15 6
KO 231032 -7 5 KO 237895 5 1 | v 34831 53 4 113 aer - 23 19 131- 71 25 16 192- 20 15 17
KO 231032 13 16 KO 240013 721 | W  5063-S S 21 i3 o 5 14 | 13- 118 21 8 192- - 20 25 19
KO 231281 4% 13 KO 270158. 11 2 | W 5083-8 3B 1 2 1130 g0 > : %gl- 178 21 12 192- 20 31 10
KO 235003 9 11 KO 270889 11 3 113~ 209 o 8 13? 1;8 .21 16 192- 20 33 24
KO 235004 9 7 i KO 275066 7 26 ! . 113- 209 49 18 131~ i 37 8 192- 20 45 3
| KO 235007-8 7 17 KO 275067 7 26 HARDWARE CODE NUMBERS 113- 219 e 6 1oL 178 43 9 192- 20 55 23
| KO 235007-5 i1 10 KO 275143 7 4 113- 233 " 2 S ggl 9 26 192- .21 5 5
| KO0-235008 7 15 KO 275144 7 11 ~ 113- 357 g 21 oo 9 11 37 192- 21 19 -
[ KO 235010 7 19- KO 275144 13 12 | 13- 48 1 ¥ 11 g9 11 14 1- 356 31 3 192- 21 23 20

. KO 235011 7 18 KO 275182° 53 2 | 13- 48 15 P 13- 419 50 151~ 629 51 5 192- 21 25 21 =~

| KO 235025 11 16 KO 275220 7 3= | 13- 440 15 12 s 421 o 4 131- 1112 3 a 192- 21 31 14
B KO 235025 13 3 KO 275341 5 3 | 13- 440 39 1T 1950 i O 131~ 1318 25 81 | 192- 21 33 6
‘ KO 235026 11 17 KO 275341 13° 10 13- 514 25 18 13 a5 43 -3 132- 46 21 2 192- 21 35 6
KO 235047 7 9 KO 275341 15 11 13- 612 51 28 113 4re -~ 3 132-. 46 25 13 192- 21 49 19
KO 235048 7 6 KO 275690 19 15 | 13— 614 33 S 1150 a3 i 3 132- 46 37 6 192- 21 51 29
KO 235048 13 11 KOA 220474 53 10 | 22- 58 51 25 13- so7 o 2 132- 48. 21 5 192- 21 59 8
KO 235053 72T KOA235139 9 10 | 25- 108 59 6% 1a1. Los 55 18 | 122 4 21 10 192- 23 27 5
KO 235054 15 14 KOA235567 9 15 41- 18 11 B8 106 o 3 132- 48 55 10 192. 23 29 14

KO 235057 13 14 KOA235569 9 15 71- 412 15 5 126- 18 31 13 132- 91 21 9 192- 23 43 2"
KO 235070 11 29 KOA235571 9 15 | T74- 610 4T 25 oe s 35 132- 306 55 12 192~ 23 8 16
KO 285070 13 5 KOA235611 g 6 | 83- 68 B o6 16 3% 16 13 1o 33 16 192- 23 55 . 4
KO 235084 19 19 KOA235616 g 15 83- 412 41 49 1 e 2 16 132- 310 37 16 192 23 57 3
KO 235085 19 18 KOA235845 15 g | 8- 514 SR Y T i e 132- 311 29 8 192- 23 59 7
KO 235086 - 18 17 KOA 236919 19 33 92- 3 19 2L 32 - 111 15 s | igz— 336 37 19 192- 28 47 35
KO 235117 7 8 KQA 237559 19 3% | 92- 4 7 2y 111 b 2 132— 96 21 6 192~ 116 45 35
KO 235118 | 7 7 KOA 237653 19 8 92- 4 11 18 12g. 17 o : 136- 96 35 3 193~ 4 - 49 8
KO 235125-8 11 11 K0OA 237871 11 7 92- 4 15 2 129- 17 o K 133- 99 29 4 193- 5 53 9
KO 235125-5 19 29 KOA237031 19 28 92- ' 4 15 129- 18 i ¥ 1ae- 319 25 26 193- 6 5 8
KO 235207 15 6 KOAZ237694 11 8 92- 4 15 15 129- 18 47 14 158- s 43 10 193- 28 15 10
KO 235277 19 23 KOD235327 7 22 | 92- 4 19 17 (550 o 51 39 Lo, 138 19 5 193- 29 51 12
. KO 235278 19 24 L p2763 37 7 | 92- 4 39 18 j59_ 30 o 22 164-’ 40 23 4 193- 56 19 8
KO 235287 - 9 2 %aj;uom 49 16 | 92- 5 41 | 83 y5g . " g i 20 164.- 42 43 5 193- 70 B 19
KO 235288 9 16 2B15N 23 16 92- 6 9 12 ysg_  no 4- 90 19, 9 193- 78 23 5

. _ ) 51 34 169- 131 51 24

KO 235289 9 16 R 15077 45 19 92 6 11 15 159. 101 25 35 173, mg 193« 107 15 8
KO 235290 9 16 R 15077 47 19 92- 6 11 32 " 129 joi° 51 o - 19 1 195~ 104 21 g
KO 235353 11 20 ° R 15079 an 13 92- 6 11 48 195- 104 21 17




 NUMERICAL INDEX ' )

PART " : PAGE REF. PART PAGE REF. . PART PAGE REF. . : o ‘
NO. . NO.  NO. NO. NO.  NO. NO. NO. NO. . .
185- 104 : 25 20 . 7 ) -
195- 104 33 9 . | - ot
195- 104 33 18
195- 104 35 5
195- 104 37 5 - , - ! ‘
© 195~ 126 21 7 -
195- 126 21 18 7 . \
195~ 512 7 25 10 . : . .
-195- 513 . 51 35 - . :
195- 518 19 10 : . .
195- 520 51 13 :
195- 521 15 18 -
195- 521 43 12 : ,
195- 525 5 4 .
195- 525 21- 10
185- 525 59 9 .
195- 529 5% . 9 , . . )
195- 533 59 8 : : ’
195~ 541 5 25 ‘ . : | N
195- 541 33 15 - : ‘ L o
' 195- 545 11 36 - . .
195- 545 55 11 g . ' ‘ '
195- 2021 27 10 : . : C S L
195~ 2021 -3 9 : T :
| 195- 2069 31 15 . '
\ 205- 21 11 30 : ] :
| 211~ 5 38 10 : o
| 214~ 251 - 15 4 - . . :
} 2195 17 20 20 . ; oo '
219~ 403 29 4 | . . " ~ CL
| 219- 404 29 § .
| 219- 404 31 19 : _
‘ 219- 404 43 2 : .
| 221- 13 41 75 - ’ | _ , : .
221- g2 41 52 | ‘ ‘ .
B . 221- 1412 11 45 ‘ ; o . , e ,
| . 223- 20 49 22 : -, - \ .
| 321- 1423 53 4 S . : - ,
321- 1786 53 '5 _ _ |
| 321- 2110 ‘ 53 8 _
| - 321- 2111 53 9 . :
J 321- 2487 - 53 7 .- . ‘ | :
321- 2498 . 53 2 :
321- 2489 53 1 : ‘
321- 2802 53 .3 . a
miam @ ngersoll Equipment Co., Inc
353- 442 s 21 13 .y - .
353~ 462 21 4 . .

’




